PREFACE

This spare parts manual is drawn based on real objects of the CDM6365H hydraulic excavator,
detailing in illustrations all parts (including standard parts, accessories and optional parts) fitted with
CDMG6365H hydraulic excavator. Model and nameplate of the hydraulic excavator are marked in the
noticeable place. Consumers, who are purchasing spare parts, may clearly mark, in the order,
model and serial number of purchased excavator, and code, name and quantity of required parts.

With performance of hydraulic excavator increasingly improving and product design level rising, our
company will better quality of some parts without further notice. Please contact dealers for any
inquiries. Your attention will be appreciated.

For undetachable parts (weld assembly and riveted parts etc.) listed in this catalog, only part
numbers are marked; for some of bought-in components, only structure diagrams are provided.
Please note that bought-in components and their structures may have some differences.

This is the first issued version. We will appreciate corrections and editing suggestions from experts
or readers may point out and correct our editing errors.

All rights reserved, unauthorized duplication and publish are a violation of applicable laws.
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ENGINE I
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 STBH105 + & P97-105 CLAMP ®97-105 9
2 LG6360. 01-10 HERE AIR INTAKE HOSE 2 1
3 | LG6360.01. 14 HEEE | AIR INTAKE PIPE 1 1
4 | MQCP20 & $89-92 PIPE CLAMP 89-92 2
5 | GB/T5783 2242 M8 X 20 BOLT M8x20 12
6 | GB/T97.1 HE WASHER 8 18
7 169275 HERE AIR INTAKE HOSE 1
8 | LG6360.01.16 HEERH AIR INTAKE PIPE HOLDER 1
9 GB/T5783 $2F2 M10X 25 BOLT M10x25 20
10 | GB/T97.1 #E10 WASHER 10 28
11 | LG6360.01.15 HSEE AIR INTAKE HOSE 2 1
12 | MacP20 & 3298-103 PIPE CLAMP98-103 2
13 | SAE J1508 4% SLTB-1147122/19 CLAMP SLTB-114~122/19 3
14 | LG6360.01-11 HERE AIR INTAKE HOSE 3 1
15 | G158394 =ERIEER AIR CLEANER 1
16 | LG6360.01-09 HEEE | AIR INTAKE HOSE 1 1
17 | STBH173 £ ©165-173 CLAMP ®165-173 1
18 | G9H2032 + i ©20-32 CLAMP ®20-32 2
19 | Q/GHXF23 B 19/29 X 1650 HOSE 19/29%1650 1
20 | S80312 3/4-19%5#R¥E K 3/4-19 TRANSITION CONNECTOR 1
21 | SB120 BEFRE D12 SPRING CLAMP ®12 3
22 | STBH75 +4& ©67-75 CLAMP ®67-75 4
23 | Q/GHXF23 BR%8/15. 5X 700 HOSE 8/15.5x700 1
24 | LG6360.01-12 Hok & WATER OUTLET HOSE 1
25 | LG6360.01.08 TR AIR CLEANER BRACKET 1
26 | LG6360.01-19 HEREV AIR INTAKE HOSE 5 1
27 | GB/T5782 242 M12 X 50 BOLT M12x50 4
28 | GB/T1230 HE 12 WASHER 12 36
29 | LG6360.01-04 HKE WATER INLET HOSE 1
30 | GB/T5782 1242 M16 X 160 BOLT M16x160 1
31 | GB/T97.1 #E16 WASHER 16 2
32 | LG6360.01-06 [E1R PRESS PLATE 1
33 | LG6360.01-07 b3 UPPER CLAMP 1
34 | LG6360.01-08 TR LOWER CLAMP 1
35 | GB/T6170 126} M16 NUT M16 1
36 | LG6360.01-13 22 BRACKET 1
37 | P836913 A INNER ELEMENT 1
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38 | P812559 SN OUTER ELEMENT 1
39 | LG6360.01-17 HREE AIR INTAKE PIPE 3 1
40 | LG6360.01-18 HSEEEIV AIR INTAKE HOSE 4 1
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ENGINE II
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 2874863 L EBH ALTERNATOR 1

2 | GB/T5782 1244 M18X 160 BOLT M18x160 2

3 | GB/T1230 518 WASHER 18 4

4 | 235-01-11140-03 BB ESRINE HOOD, FRONT SHOCK ABSORBER 4

5 | 235-01-11140 B E 88 FRONT SHOCK ABSORBER 4

6 | GB/T6170 125 M18 NUT M18 2

7 LG6360. 01. 03 LR EE REAR BRACKET, RIGHT 1

8 | GB/T5782 1242 M12X 70 BOLT M12x70 8

9 | GB/T1230 HE12 WASHER 12 36

10 | LG6360. 01-02 #Hi HEEL BLOCK 8

11 | GB/T5782 242 M24 X 220 BOLT M24x220 2

12 | GB/T1230 B 24 WASHER 24 4

13 | 208-01-55220-03 BEH = HOOD 4

14 | 208-01-55220 BERER REAR SHOCK PAD 4

15 | LG6360.01. 11 & E EE SUPPORT 2

16 | GB/T5782 122 M12X 80 BOLT M12x80 8

17 | LG6360.01.12 ER%EE REAR BRACKET, LEFT 1

18 | FO76-B-001 kD ERE WATER SEPARATOR 1

19 | 3401544 HLHRES ELEMENT, OIL FILTER 1

20 | 6C8.3 ZHH ENGINE 1 02145
21 | LG6360.01-03 BRIER CONJUNCTIVE PLATE 1

22 | GB/T5783 1244 M10X 25 BOLT M10x25 20

23 | GB/T97.1 HE10 WASHER 10 28

24 | GB/T5783 1242 M12X 45 BOLT M12x45 16

25 | CF-H-160-01-C0043 BXEMmEs COUPLING 1 14166
26 | GB/T70.1 #24T M20 X 55 BOLT M20x55 4
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ENGINE III
1 LG6360. 01-01 U BUiZ4e U BOLT 2
2 | XJG-LG-36-000 HAE R MUFFLER 1
3 LG6360. 01. 01 HERXER MUFFLER HOLDER 1
4 GB/T6170 ZE Mo NUT M10 4
5 GB/T5783 122 M10X 25 BOLT M10x25 20
6 | GB/T97.1 HE10 WASHER 10 28
7 | XS9258 HSEREL EXHAUST PIPE CONNECTOR 1
8 | LG6360.01.02 HSE EXHAUST PIPE 1
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ENGINE IV
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 LG6360. 01-14 I EE AR THROTTLE SWITCH PLATE 1
2 | GB/T5783 1242 M5X 15 BOLT M5x15 2
3 | GB/T97.1 HE5 WASHER 5 2
4 | FF5052L0K HRimIE AR FUEL FILTER 1
5 LF3806L0K HihiEiEsS ENGINE OIL FILTER 1
6 $80309 1/2-13%%#54E % 1/2-13 TRANSITION CONNECTOR 1
7 5256416 Bahgik START MOTOR 1
8 | Q/GHXF23 PR3 12/22 X 2600 FUEL PIPE 12/22x2600 1
9 | GOH1625 +4516-25 CLAMP 16-25 6
10 | Q/GHXF23 HRSHE8/17. 5X 2800 FUEL PIPE 8/17.5%2800 1
11 | G9H1222 £ 0 12-22 CLAMP ®12-22 2
12 | LG6360. 01. 05 M3z BRACKET, THROTTLE 1
13 | GB/T5783 #2442 M10X 25 BOLT M10x25 20
14 | GB/T97.1 HE10 WASHER 10 28
15 | F076-B-001 HKkDERE WATER SEPARATOR 1 02291
16 | GB/T5783 1248 N8 X 30 BOLT M8x30 2
17 | GB/T97.1 B8 WASHER 8 18
18 | LG6360.01.07 KOS BRI BRACKET,WATER SEPARATOR 1
19 | GB/T5783 1248 M8 X 25 BOLT M8x25 4
20 | LG6360.01.19 BiEEL HINGED CONNECTOR 2
21 | HG/T2491-93 B E8/12X 1600 HOSE 8/12x1600 1
22 | SB100 BEFREO10 SPRING CLAMP ®10 1
23 | Q/GHXF23 PR 12/22 X 1000 FUEL PIPE 12/22x1000 1
24 | 3934529 R TR BELT ROLLER, CRANKSHAFT 1
25 | GB/T5783 B242 M12X 45 BOLT M12X45 16
26 | GB/T1230 HE 12 WASHER 12 36
27 | GB/T5782 #2442 M10X 155 BOLT M10x155 4
28 | 780-6-45 ) FAN 1
29 | CDM6210. 17-11 B AR SHIM PLATE, FAN 1
30 | SP9078 KR HEEL BLOCK, FAN 1
31 3910129 R HEEL BLOCK, FAN 1
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ENGINE V

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 GB/T5782 122 M12X 80 BOLT M12x80 8

2 | GB/T1230 HE12 WASHER 12 36

3 LG6360. 01. 13 RIS FE FRONT BRACKET, LEFT 1

4 | GB/T5782 H242 M24 X 220 BOLT M24x220 2

5 | GB/T1230 B 24 WASHER 24 4

6 | 208-01-55220-03 Brip & HOOD 4

7 208-01-55220 ERER REAR SHOCK PAD 4

8 | LG6360.01. 11 [E] 7E BE SUPPORT 2

9 | GB/T5782 #2442 M18X 160 BOLT M18x160 2

10 | GB/T1230 #E18 WASHER 18 4

11 | 235-01-11140-03 BB BRI E HOOD, FRONT SHOCK ABSORBER 4

12 | 235-01-11140 B =28 FRONT SHOCK ABSORBER 4

13 | GB/T5782 1242 M12X 70 BOLT M12x70 8

14 | GB/T6170 125} M18 NUT M18 2

15 | LG6360.01. 10 ABIZEE FRONT BRACKET, RIGHT 1

16 | LG6360. 01-02 #Hi HEEL BLOCK 8
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12



06 HEFAET

RADIATOR

CDM6365H

13



06 IR
RADIATOR
1 GB/T5783 122 M8 X 20 BOLT M8x20 16
2 | GB/T97.1 HEg WASHER 8 16
3 | LG6360.01.04-03 BEI SPONGE 2 1
4 LG6360. 01. 04-02 PR AR 1 BAFFLE 1 1
5 | LG6360.01. 04-01 =t | SPONGE 1 1
6 | LG6360.01.04-05 BEIV SPONGE 4 1
7 | LG6360.01. 04-04 =g 1| SPONGE 3 1
8 | HG/T2491-93 BRE8/12X 1600 HOSE 8/12x1600 1
9 SB100 HMEFE D0 SPRING CLAMP ®10 3
10 | 20Y-06-15240 Bl7kFE AUXILIARY WATER TANK 1 14168
11 | LG6360.01.17 X EE SUPPORT 1
12 | GB/T5783 122 M12X 25 BOLT M12x25 2
13 | GB/T1230 HE12 WASHER 12 4
14 | LG6360.01. 04. 02 W PROTECTING WIRE NET 1
15 | 4973.006. 1000 AR RADIATOR 1 |11.01.
158
16 | LG6360.01.04. 01 E1F BRACE ROD 1
17 | GB/T5782 122 M12X 45 BOLT M12x45 2
18 | LG6360. 01. 04-06 BHEV SPONGE 5 1
19 | HG/T2491-93 B 8/12X 850 HOSE 8/12x850 1
20 | CDM6210.17.16 Bk 38 SUPPORT, AUXILIARY 1
WATER TANK

21 | LG6360. 01. 04-07 B #8411 BAFFLE 2 1
22 | LG6360.01.04-08 HHEVI SPONGE 6 1
23 | GB/T5782 122 M16 X 50 BOLT M16x50 1
24 | GB/T1230 #E16 WASHER 16 1
25 | LG6360. 01. 04-09 HEVI SPONGE 7 1
26 | LG6360.01.04-10 VI SPONGE 8 1
27 | LG6360. 01. 0411 B #RAR I BAFFLE 3 1
28 | LG6360.01.04-12 BHEIX SPONGE 5 1
29 | GB/T96. 1 HE8 WASHER 8 10
30 | wpo18 FH £ L=1300 SEAL STRIP L=1300 1
31 | 4973.006. 2000 7KEL WATER RADIATOR 1
32 | 4973.006. 1000 hfE OIL TANK 1
33 | 4973.006. 3000 Hi4g INTERCOOLER 1

CDM6365H

14



07 TZEERK

UNDERCARRIAGE ASS'Y

CDM6365H

19



07 TEEM
UNDERCARRIAGE ASS'Y
1 KU216H0/48 X 110X 600 | JB#: =AY TRACK SHOE ASS'Y 2 | 11072 | 484
48 JOINTS
2 | LG6360. 13-01 EX7 COVER PLATE 2
3 GB/T5783 B242 M12X 25 BOLT M12x25 12
4 | GB/T93 HMERE12 SPRING WASHER 12 12
5 | GB/T97.1 HE12 WASHER 12 12
6 | LG6230.13-04 REL RUBBER PAD 1
7 LG6230. 13-03 Hih= GREASE COVERING 1
8 | GB/T93 HMEBE0 SPRING WASHER 10 2
9 GB/5783 1242 M10X 20 BOLT M10x20 2
10 | GM70VA ITEDIERR REDUCER, TRAVEL MOTOR 2
11 | LG6360. 13-02 X zhEe DRIVE WHEEL 2 11071
12 | GB/T5783 1242 M24 X 70 BOLT M24x70 40
13 | GB/T1230 B 24 WASHER 24 64
14 | GB/T5782 #2448 M20 X 80 BOLT M20x80 56
15 | GB/T1230 520 WASHER 20 120
16 | LG6360. 13. 04 JRETIR BOTTOM COVERING PLATE 2
17 | GB/T5783 B242 M12 X 40 BOLT M12x40 6
18 | LG6360. 13.01 TEZR TRAVEL FRAME ASS'Y 1 02034
19 | LG6360. 13. 02 $P4Ese CHAIN HOLDER 6
20 | GB/T5783 1242 M24 X 50 BOLT M24x50 24
21 | R341B TER TRACK ROLLER 16 | 11081
22 | GB/T5782 242 M20 X 100 BOLT M20x100 64
23 | LG6360. 13.03 RERE IDLER CUSHION 2 | 14152
24 | R68T FESEE CARRIER ROLLER 4 | 11081
25 | GB/T93 #E16 WASHER 16 16
26 | GB/T5783 242 M16 X 100 BOLT M16x100 16

CDM6365H
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08 [HEEIKzhE
SWING DRIVING DEVICE
1 SNMR1/2-1.240-1/2 B Sk inmE OIL FILLING PIPE 1, SWING 1
MOTOR

2 | 6410244 B %% Sk iRE REDUCTOR, SWING MOTOR 1

3 GB/T5782 122 M24 X 75 BOLT M24x75 12

4 | GB/T1230 |24 WASHER 24 88

5 LG6360. 09-01 BhiA R PROTECTIVE PAD 2

6 | R1/8D-30487-1510R HE R HOSE ASS'Y 1 0% &

R1/8(90° ) FOUR-WAY

CONNECTOR

7 | LG6360. 09. 01 B3 SWING CIRCLE 1

8 | LG6230. 09-01 D18 PIN @18 2

9 GB/T5782 122 M24 X 85 BOLT M24 X 85 40

10 | GB/T5782 122 M24 X130 BOLT M24 X 130 36

11 | R1/8D-30487-1510R HE R HOSE ASS'Y 1 0% B e
FOUR-WAY

R1/8(90° ) CONNECTOR

12 | GB/T97.1 HE6 WASHER 6 2

13 | GB/T5783 B2FE M6 X 12 BOLT M6 X 12 2

14 | 30487C1000-1300R1/4 | ¥R%& =E HOSE ASS'Y 1 SHRIEL
BULKHEAD
CONNECTOR

15 | 22587-2T HiBEL STRAIGHT CONNECTOR 4

16 | RO8-8 BEX HOSE CLAMP 3

17 | GB/T97.1 HE8 WASHER 8 1

18 | GB/T5783 122 M8 X 16 BOLT M8X 16 1

19 | LG6230. 09-02 1 © 24 PIN ®24 2

20 | EfR1/2-SH14-1150- | B R HOSE ASS'Y 1

RI/2EHH

CDM6365H
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FRONT IDLER
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09 5I1&%
FRONT IDLER

1 LG6360. 13. 13-22 5154 ROLLER ASS'Y 1 11081
2 HE BUSHING 2
3 | LG6360.13.13-25 i SHAFT 1
4 | LG6360.13.13-23 2 PLUG SCREW 1
5 | LG6360. 13. 13-24 07 O-RING 1
6 | LG6360.13.13-18 0 F.H 675 O-RING G75 2
7 | LG6360. 13.13-20 T E SEAL RING 2
8 0 O-RING

9 e EE SUPPORT 2
10 | LG6360. 13. 13-19 H PIN 2

CDM6365H

20



AATIOU MDVIL
FHEEXE 01

CDM6365H

21



10 XE#R
TRACK ROLLER

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 102Y00432 e SPRAG 2

2 | 105Y00120 £ ® 16X 90L PIN ®16x90L 2

3 | 203-00070 0 #2E 670 O-RING G70 2

4 | 905-10000 Z £ B JS1000S SEAL JS1000S 4

5 | 101Y03920 FERMK TRACK ASS'Y 1

6 104Y00251 HE BUSHING 2

7 103Y00341 Hh SHAFT 1

8 | 202-00170 # PT1/4 PLUG PT1/4 2

CDM6365H
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11 $EsER
CARRIER ROLLER
1 106Y00340 X5 BRACKET 1
2 | 905-06401 3B JS0640R SEAL RING JS0640R 2
3 104Y00421 HE BUSHING 1
4 101Y03910 FEHEAR K CARRIER ROLLER BODY 1
5 103Y04210 i SHAFT 1
6 104Y00431 HE BUSHING 1
7 | 109Y00051 ] WASHER 1
8 | 201-00140 124 M10 BOLT M10 5
9 201-00160 A HE MI0XP1. 5X30L | SPRING WASHER 5

10 203-00240
1 107Y00491
12 202-00170

0 [ G90

x=

m

¥ PT1/4

M10xP1.5%30L
O-RING G90
CAP
PLUGPT1/4

CDM6365H

24



25

12 K ZEE
IDLER CUSHION

CDM6365H



12 KEEE
IDLER CUSHION
1 LG6360. 13. 13-15 X5 SUPPORT 1
2 | LG6360. 13. 13-01 4 SHAFT 1
3 SHEL SR CYLINDER ASS'Y 2
4 WE STEEL SLEEVE 2
5 | LG6360. 13. 13-09 WE SPRING 1
6 | LG6360.13.13-12 125 NUT 1
7 | LG6360.13.13-13 HER STAY 1
8 | LG6360.13.13-14 252 BOLT 2
9 #E WASHER 2
10 | LG6360. 13.13-20 IEEINAH SEAL COMPONENTS 2
1 i CLAMP 4
12 | LG6360. 13. 13-21 NERBE DUAL METALLIC SLEEVE 2
13 | LG6360. 13. 13-05 IR WEAR RING 1
14 | LG6360. 13.13-27 [ER PRESS BOARD 1
15 | LG6360. 13.13-02 il GREASE FITTING 1
16 | LG6360.13.13-16 =R 2 HIGH STRENGTH BOLT 4
17 #E WASHER 4

CDM6365H
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13 EBH%

TRACK SHOE

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 8216-1241602 FEMTE TRACK LINK L.H. 1

2 | 8216-1243000 FHHR MASTER HEEL BLOCK 2

3 8216-1242001 HE BUSH 1

4 | 8216-1243301 iR TRACK SHOE 1

5 8216-1243100 122 BOLT 4

6 8216-1241800 + tH%h MASTER PIN 1

7 | 8216-1243200 PR NUT 4

8 8216-1241700 £H4h PIN 1

9 8216-1241502 HMHA TRACK LINK R.H. 1

10 | 8216-1242900 T E SEAL 2

11 | 8216-1241901 HE BUSH 1

CDM6365H
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PLATFORM BOTTOM COVER PLATE

CDM6365H
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14 FBEFR
PLATFORM BOTTOM COVER PLATE

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 LG6360. 12. 04 G R RIGHT COVER PLATE 1 1

2 | LG6360. 12-07 AER2 RIGHT COVER PLATE 2 1

3 LG6360. 12. 05 L3 RIGHT COVER PLATE 3 1

4 | LG6360. 12-08 HE R4 RIGHT COVER PLATE 4 1

5 LG6360. 12-11 IR MIDDLE COVER PLATE 1

6 LG6360. 12-20 IR MIDDLE COVER PLATE 1

7 | LG6360. 12-10 EE1R4 LEFT COVER PLATE 4 1

8 LG6360. 12-12 L EHR3 LEFT COVER PLATE 3 1

9 | LG6360. 12-13 EEHR2 LEFT COVER PLATE 2 1

10 | LG6360.12-14 A ERI LEFT COVER PLATE 1 1

11 | GB/T93 HE12 WASHER 12 66

12 | GB/T96. 1 HE12 WASHER 12 66

13 | GB/T5783 #2442 M12 X 25 BOLT M12x25 66

CDM6365H
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15 HR[EEEiEk

CENTRAL SWING CONNECTOR

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 6ZW124K3F-02 T RUNNER 1 14152

2 | 6ZWI124K3F-04 Mz DUST-PROOF CAP 1 14152

3 | 6ZWI24K3F-01 EF STATOR 1 14152

4 | 6ZWI24K3F-05 [ SLEEVE 1 14152

5 6ZW124K3F-03 L COVER PLATE 1 14152

6 #[E8 WASHER 8 4

7 B2HE M8 X 35 BOLT M8x35 4

8 i R E B O 75 ELASTIC COLLAR 1

9 BEREZE ©80X90X5 ROTARY SEAL ®80x90x5 6

10 0 2 P80 O-RING P80 2

BHAEE 125X 145X 7

DUST SEAL ©125x145x%7

CDM6365H
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HANDLE ASS'Y 1
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16 FWEE |

HANDLE ASS'Y 1

1 08351723 FiA HANDLE 1
2 | 07258139 AT SR BENT LEVER KIT 1
2-1 HAAT BENT LEVER 1
2-2 1RHEH SPECIAL SCREW-PIN 1
2-3 e LOCKING PIN 1
2-4 42 5 NUT 1
3 | 07258139 BERRIPE RUBBER BOOT 1
4 ;93 LOWER PART 1
5 #k CONNECTOR 1
CDM6365H 34
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HANDLE ASS'Y I
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17 FwxE 1
HANDLE ASS'Y 1I
1 08200218 B AR AR CARDAN KIT 1
1-1 A a4 CARDAN 1
1-2 BH SHIM 1
1-3 #BhE SHIM 1
1-4 BH SHIM 1
1-5 #BhE SHIM 1
1-6 #BhE SHIM 1
2 | 07259910 EEHR RETAINING PLATE 1
3 ;93 LOWER PART 1
CDM6365H 36
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HANDLE ASS'Y III
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18 FiHEE I

HANDLE ASS'Y III
1 (3595 PLUNGER KIT 1
1-1 HE PLUNGER 4
1-2 HESK PLUNGER GUIDE 4
1-3 EE PLATER 4
2 07213432 EREES REGULATING UNIT 4
3 ShrasE RETURN SPRING 4
4 | 07260322 et UPPER BODY 1
5 T&B LOWER BODY 1
6 B BB SEALS KIT 1
6-1 0 fi2FE O-RING 1
6-2 0 fizFE O-RING 1
6-3 5 PIN 2
6-4 0 fizFE O-RING 1
6-5 HEIRET ASSEMBLY SCREW 1
CDM6365H 38
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19 FREK

MAIN PUMP LINES

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6230. 05. 01. 05 WIREE DAMPING WASHER 2
2 | GB/T5783 122 M10X 30 BOLT M10x30 2
3 | GB/T96. 1 HE10 WASHER 10 2
4 LG6230. 05. 01. 04 BERR MOUNTING BOARD 1
5 | GB/T97. 1 HE6 WASHER 6 2
6 | GB/T5782 242 M6 X 70 BOLT M6x70 2
7 MDM101CD1CB372X EHiFESR PRESSURE FILTER 1
8 1B-08WD I=RGEETS 2
9 | FA481CACF151508-900 | R =AL HOSE ASS'Y 1
10 | F421CACF151510-1300 | AR AL HOSE ASS'Y 1
11 | 1BH-08-18 BBk 2
12 | LG6360. 05. 01. 02 AE Al HOSE 1
13 | 0222 0 2 ©37. 69X 3. 53 O-RING ®37. 69x3. 53 2
14 | F481CACA121206-1100 | BRE& BAL HOSE ASS'Y 1
15 | F7816N6N20 (SL120) RESM HOSE ASS'Y 1
2020-1600-270°
16 | 1BH-06-14WD I=RGEETS 2
17 | BJS-08-04 =k THREE-WAY CONNECTOR 1
18 | F481CACF080804-650 | A% =B HOSE ASS'Y 1
19 | FA81CACF121206-700 =395 HOSE ASS'Y 1
20 | LG6360. 05. 01-07 FEE SUPPORT 1
21 | LG6360. 05. 01-08 Ex PIPE CLAMP 2
22 | LG6360. 05. 01-09 BRE 1
23 | F7816N6N20 (SL120)20 | BRE S AX HOSE ASS'Y 1
(SL120) 20-1070-270°
24 | LG6360. 05. 01. 01 A2 A2 HOSE 1
25 | LG6360. 05B. 01-01 MR hARE OIL SUCTION HOSE 1
26 | STBH-132 £ ©122-130 CLAMP ®122-130 4
27 | LG6360. 05.01.03 R e OIL SUCTION HOSE 1
28 | AS254 0 2B ©139. 29X 3. 53 O-RING ®139.29x3.53 1

CDM6365H
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20 ESEK |

PILOT LINES I

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 1B-06-04WD i B BEk END STRAIGHT CONNECTOR 18
2 | F481CACF121206-2800 | BR%& =X HOSE ASS'Y 1
3 | cYs-08 ME=1B PRESSURE THREE-WAY 1
CONNECTOR
4 | EMA3/1/4 MEREES PRESSURE CONNECTOR 1
5 | FA81CACF151508-500 | ARE S HOSE ASS'Y 1
6 | F481CACF121206-600 | FRE R HOSE ASS'Y 1
7 | FA81CACF121206-400 | FRE R HOSE ASS'Y 1
8 | FA81CACF121206- =395 HOSE ASS'Y 1
3650-PG500
9 | FA81CACF121206-1300 | FRE B HOSE ASS'Y 1
10 | FA81CACF121206-550 | FRE B HOSE ASS'Y 2
11 | F481CACF121206-1600 | BR%& AL HOSE ASS'Y 1
12 | F481CACF151508-1900 | BR%& AL HOSE ASS'Y 1
13 | 1BG-06B2351 i BBk END STRAIGHT CONNECTOR 1
14 | 1BG-08B2351 i B Bk END STRAIGHT CONNECTOR 1
15 | 4G-08 B2351 Bk PLUG 1
16 | CYS—-06-M12 MEHEk PRESSURE CONNECTOR 1
17 | MH3WAO6CG1X/004MO1 17 %) DUMP VALVE 1
18 | GB/T5782 242 M6 X 65 BOLT M6x65 2
19 | FA81CACF121206-400 | RE&E HOSE ASS'Y 1
20 | LG6360. 05. 01-04A TimEk THROTTLE CONNECTOR 1
21 | cB-04 =k THREE-WAY CONNECTOR 2
22 | 2B-04 HEEL COMBINED CONNECTOR 1
23 | MHFPO4G1-1X/ Eef51iR PROPORTIONAL VALVE 1
1DX18G24C4V01-005
24 | 1B-04WD i B B Sk END STRAIGHT CONNECTOR 1
25 | FA81CACF080804-400- | FRE S HOSE ASS'Y 2
PG400
26 | F481CACF121206-3600 | BRE M AX HOSE ASS'Y 1
27 | 1BH-06-14 i BBk END STRAIGHT CONNECTOR 1
28 | F481CACF121206-1300 | BRE S A HOSE ASS'Y 1
29 | 1BG-06-04B2351 Bl STRAIGHT CONNECTOR 2
30 | 2B9-06 HAEXL STRAIGHT CONNECTOR 6
31 | F481CACF121206-650 | BRE M AX HOSE ASS'Y 1
32 | F481CACF121206-1200 | BRE S AX HOSE ASS'Y 1
33 | CB-06 =ik THREE-WAY CONNECTOR 5

CDM6365H
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20 KREEK |

PILOT LINES 1

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

34 | FA81CACF121206-1150 | BRE S A HOSE ASS'Y 1

35 | 1010225 74 SOLENOID VALVE 1

36 | F481CACF080804-600- | BRE =AY HOSE ASS'Y 1

PG600

37 | FA81CACF080804-660 | ARE =X HOSE ASS'Y 1

38 | F481CACF080804-500 | BRE = A HOSE ASS'Y 1

39 | Wys-02 2 R B SHUTTLE VALVE BLOCK 1

40 | F481CACA080804-1200 | BRE =AY HOSE ASS'Y 1

41 | LG6360. 05B. 05-01 FEHR SEAT BOARD 1

42 | 1010224 S PILOT VALVE 1

43 | BJS-08-06 TEEk REDUCER CONNECTOR 2

CDM6365H
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21 F£SEK 1

PILOT LINES 1I

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 AGEV8-41251- ¥Rk SHUTTLE VALVE BLOCK 1
AA/HM/J20

2 | F481CACF121206- RESM HOSE ASS'Y 1
1900-PG1000

3 1B-06-04WD I=RGEETS STRAIGHT CONNECTOR 47

4 | F481CACF121206- RESM HOSE ASS'Y 1
1800-PG1000

5 | F481CACF121206-1550 | BR%& =X HOSE ASS'Y 1

6 | FA481CACF121206-550 | FRE B HOSE ASS'Y 1

7 CB-06 =ik THREE-WAY CONNECTOR 2

8 | F481CACF121206- RES HOSE ASS'Y 1
1500-PG1000

9 | FA81CACF121206- RESM HOSE ASS'Y 1
1300-PG800

10 | 4G-04 #k PLUG 2

11 | FA81CACA121206-1500 | FRE EH HOSE ASS'Y 1

12 | CYS-06 =ik THREE-WAY CONNECTOR 1

13 | FA81CACA121206-1600 | FRE EHL HOSE ASS'Y 1

14 | FA81CACA121206- RESM HOSE ASS'Y 2
1300-PG800

15 | FA81CACA121206-1600 | FRE EHL HOSE ASS'Y 1

16 | 5B-04 I=RGEET S STRAIGHT CONNECTOR 2

CDM6365H
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22 IREIR

CONTROL SYSTEM
e i e TS0 | e
1 D60-01-00001/02 F GRIP 2
2 | GB/T818 B2$T M4 X 14 BOLT M4x14 2
3 | GB/T97.1 HE4 WASHER 4 2
4 CDM6210. 19. 02. 01 HERYPT CONTROL LEVER R.H. 1
5 | CDM6210. 19.02. 02 LRYATF CONTROL LEVER L.H. 1
6 | GB/T70.1 #24T M10 X 25 BOLT M10x25 4
7 | GB/T97.1 HE10 WASHER 10 18
8 | GB/T5783 122 M10X 20 BOLT M10x20 10
9 | 4THBNRC70-20/MO1 BN i 1
10 | 1B-06-04WD HiliEsk STRAIGHT CONNECTOR 16
11 | F481CECF121206- RE R HOSE ASS'Y 2
3150-90°
12 | F481CFCF121206- RE R HOSE ASS'Y 2
3150-90°
13 | F481CACA121206-800 | BR%& M A HOSE ASS'Y 2
14 | F481CACF121206-950 R B HOSE ASS'Y 1
15 | 4TH6NE70-10/VT43M01 | ZEF S PILOT VALVE L.H. 1
16 | GB/T70. 1 B4 M6 X 25 BOLT M6x25 8
17 | FA81CACE121206-2900 | FRE BB HOSE ASS'Y 2
18 | F481CACF121206-2900 | BR%& = A HOSE ASS'Y 2
19 | F481CACF121206-1050 | BR%& = A HOSE ASS'Y 1
20 | FA81CACF151508-1800 | AR MK HOSE ASS'Y 1
21 | FA81CACF151508-3500 | AR MK HOSE ASS'Y 1
22 | FA81CACF121206-3150 | AR HOSE ASS'Y 2
23 | FA81CACE121206-3150 | AR K HOSE ASS'Y 2
24 | LG6360. 05. 06-01 &k PIPE CLAMP 3
25 | 4THGNE70-10/VT23M01 | HFESHE PILOT VALVE R.H. 1
26 | 1BG-06-04 B2351 i BBk END STRAIGHT CONNECTOR 2
27 | LG6230. 05. 06-01 PT 32 PT BLOCK 2
28 | 1BG-06B2351 i BBk END STRAIGHT CONNECTOR 4
29 | FA81CACA121206-1400 | AR R HOSE ASS'Y 2
30 | GB/T6170 126 M10 NUT M10 2
31 | GB/T5782 122 M10X 60 BOLT M10x60 4
32 | LG6230. 05. 06-02 TR MOUNTING PLATE 1
33 | LG6230. 05.01. 05 R E DAMPING WASHER 2
34 | GB/T96. 1 HE10 WASHER 10 2
35 | GB/T5783 3242 M10X 30 BOLT M10x30 2

CDM6365H
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23 [EGHER |
OIL RETURN LINES 1
1 LG6360. 05. 02. 01 HAKE OIL COOLING PIPE, LONG 1
2 | 0225 0 iz ©47. 22X 3. 53 O-RING ®47.22x3.53 2
3 GB/T5782 B2#2 M12X 35 BOLT M12x35 8
4 | GB/T93 HE12 WASHER 12 8
5 LG6360. 05. 02-07 X R SUPPORT 1 1
6 GB/T5782 1242 M10X 30 BOLT M10x30 2
7 | GB/T97.1 HE10 WASHER 10 6
8 | JB/ZD4321 U 2424248 U-BOLT 48 1
9 | GB/T6170 126 M12 NUT M12 6
10 | GB/T96. 1 HE12 WASHER 12 6
11 | LG6360. 05. 02. 02 HAEE OIL COOLING PIPE, SHORT 1
12 | F4211519242424-620 BREDN HOSE ASS'Y 1
13 | 2B9-16 BAFEEESL RIGHT ANGLE ADJUSTING
CONNECTOR
14 | LG6360. 05. 02-05 IKimEiR LENGTHEN END STRAIGHT
CONNECTOR 2
15 | F4211519242024-870 BREDN HOSE ASS'Y 1
16 | LG6360. 05. 02. 05 1% EE VALVE SEAT 1
17 | GB/T5783 B2#2 M16 X 35 BOLT M16x35 9
18 | GB/T97.1 HE16 WASHER 16 9
19 | 7M9-25 E MAIN VALVE 1 02046
20 | FA81CACE282816-1000 | ZRESAX HOSE ASS'Y 1
21 | LG6360. 05. 02-03 SRR SPLIT FLOW BLOCK 1
22 | GB/T70. 1 #2457 M14 X 60 SCREW M14x60 4
23 | GB/T93 HE 14 WASHER 14 4
24 | 0222 0 2B ©37. 69X 3. 55 O-RING ®37.69x3.55 2

25 1BG-08 B2351
26 LG6360. 05. 02-06
27 BJS-12-08

28 1BG-12 B2351
29 F421CACF151508-1100
30 F421CACF222212-1550

imEiREk
F il AEk
Z@AEEEk

END STRAIGHT CONNECTOR
F PORT CONNECTOR
THREE-WAY ADJUSTABLE
CONNECTOR

END STRAIGHT CONNECTOR
HOSE ASS'Y

HOSE ASS'Y

CDM6365H
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24 [EHRER 1
OIL RETURN LINES II
1 M1M1HK-20 FE=AH FLANGE COMPONENT 1
2 | LG6360. 05. 02-02 HHR2 SUPPORT 2 2
3 JB/ZD4321 U RZ424260 U-BOLT 60 2
4 | GB/T5783 #2442 M12X 30 BOLT M12x30 5
5 | LG6360. 05B. 02. 02 EHE OIL RETURN PIPE 1
6 GB/T5782 $2#2 M10X 35 BOLT M10x35 4
7 | GB/T93 HE10 WASHER 10 4
8 LG6360. 05. 02-04 hKimEi# LENGTHEN END STRAIGHT 1
CONNECTOR
9 BB-16 =k THREE-WAY ADJUSTABLE 1
CONNECTOR
10 | LG6360. 05B. 02-01 ERARE OIL RETURN HOSE 1
11 | TBH75 +§it ¢ 67-75 CLAMP ®67-75 4
12 | FA81CACF282816-1150 | #RERH HOSE ASS'Y 1
13 | 1BG-16-12 i BBk END STRAIGHT CONNECTOR 1
14 | GB/T5782 1248 M8 X 60 BOLT M8x60 4
15 | GB/T97.1 HE8 WASHER 8 4
16 | 0214 0 FE ©24. 99X 3. 53 O-RING ®24.99x3.53 1
17 | LG6360. 05B. 02. 01 EHEE OIL RETURN ELBOW PIPE 1
18 | GB/T97.1 HE12 WASHER 12 4
19 | GB/T5782 2242 M12X 100 BOLT M12x100 4

20 0232
21 1010161-001

0 F4E  69. 4X3. 55
5518 FR 1R

O-RING ©69.4x3.55
BYPASS VALVE

CDM6365H
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25 THEEMR
CHASSIS LINES

1 LG6360. 05. 07-01 i BBk END STRAIGHT CONNECTOR 4
2 1BG-08B2351 i BBk END STRAIGHT CONNECTOR 2
3 1BG-06-04B2351 i BBk END STRAIGHT CONNECTOR 2
4 | F421CACF151508-2350 | 3R& =X HOSE ASS'Y 2
5 | F481CACA121206-3000 | 3R%& =X HOSE ASS'Y 2
6 | F731C919251616-2650 | %% A HOSE ASS'Y 1
7 | F7310919251616-2500 | #RE&E2H HOSE ASS'Y 1
8 1BH-06-14 i BBk END STRAIGHT CONNECTOR 1
9 | BB-06 =IRAIAEEk THREE-WAY ADJUSTABLE 1

CONNECTOR
10 | LG6360. 05. 02-06 FimO#sk F PORT CONNECTOR 1
11 | 2B-08-12 TRk REDUCER UNION 2
12 | BB-08 =IRANAEEk THREE-WAY ADJUSTABLE 1

CONNECTOR
13 | MIMIHK-16 R= FLANGE 4

CDM6365H
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26 TIEER
WORK LINES
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6360. 05. 04-02 gk LONG CONNECTOR 2
2 | F7816A6N161616-620 | AR S HOSE ASS'Y 1
3 | F7816A6F202020-1020 | BR& = A HOSE ASS'Y 1
4 | LG6360. 05. 03-09 Tk PIPE CLAMP 2
5 | LG6360. 05.03-10 S EE SUPPORT 1
6 GB/T5783 B2#2 M12X 30 BOLT M12x30 6
7 | GB/T97.1 HE12 WASHER 12 34
8 | F7811515161616-1150 | &2 HOSE ASS'Y 2
9 MIM1HK-16 EZHN FLANGE COMPONENT 23
10 | F7811515161616-1100 | #REZH HOSE ASS'Y 2
11 | LG6360. 05. 03. 04 INEEE SMALL CHAMBER PIPE 1
12 | 0222 0 2 ©37. 69X 3. 53 O-RING ®37.69x3.53 1
13 | FS-20 EZHN FLANGE COMPONENT 1
14 | LG6360. 05. 03. 05 K& BIG CHAMBER PIPE 1
15 | F7316A15161616-1800 | #RE&EZH HOSE ASS'Y 1
16 | F7316A15161616-1750 | #RERH HOSE ASS'Y 1
17 | LG6360. 05. 03-08 X HR2 SUPPORT 2 1
18 | LG6360. 05. 03-07 X R SUPPORT 1 1
19 | JB/ZQ4321 U 2424238 U-BOLT 38 3
20 | GB/T6170 125 M12 NUT M12 6
21 | GB/T5783 1242 M12X 30 BOLT M12x30 6
22 | LG6360. 05. 03-04 == FLANGE COVER 2
23 | 0219 0 2 ©32. 92X 3. 53 O-RING ®32.92x3.53 7
24 | LG6360. 05. 04. 01 TEKE TRAVEL PIPE 2
25 | GB/T5782 #2442 M12 X 45 BOLT M12x45 16
26 | LG6360. 05. 04. 02 TESE TRAVEL PIPE 2
27 | F7316A19161616-640 BREDHN HOSE ASS'Y 4
28 | F7316A19161616-750 BREDM HOSE ASS'Y 4
29 | GB/T5782 1242 M12X 85 BOLT M12x85 4
30 | M2M2HK-16 EZHAN FLANGE COMPONENT 8
31 | F7316N15161616-1900 | 3R& =AY HOSE ASS'Y 1
32 | LG6360. 15-04 L dinged RUBBER PAD 8
33 | LG6360. 05. 04. 03 Tk PIPE CLAMP 4
34 | GB/T5782 1242 M12X 65 BOLT M12x65 4
35 | F7311C15161616-1020 | SR HAK HOSE ASS'Y 1
36 | F7311C15161616-1070 | ZREHK HOSE ASS'Y 1
37 | F731C915161616-1010 | ZREEK HOSE ASS'Y 1
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WORK LINES
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26 TIEE

WORK LINES

Fs K= E R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

38 | F731C915161616-1090 | 3R & =AY HOSE ASS'Y 1

39 | F7316A15161616-1750 | ZRE MK HOSE ASS'Y 2

40 | LG6360. 05. 04-01 JEFREEk NONSTANDARD CONNECTOR 2

41 | P30(JIS B2401) 0B ©29.7X3.5 O-RING ®29.7x3.5 4

42 | EW25SOMDA3C BHAEEESL RIGHT ANGLE COMBINED 2

CONNECTOR
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BOOM LUBRICATION LINES
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27 #HEHBER
BOOM LUBRICATION LINES
1 (8-6T124%K) - BRERM HOSE ASS'Y 3
30487-450R1/8
2 | GB/T70.1 H2ET M8 X 12 SCREW M8x12 8
3 | GB/T 97.1 HES WASHER 8 8
4 | 3700908 Tk PIPE CLAMP 3
5 | LG6360. 15-14 SEEE2 LUBRICATION PIPE 2 1
6 | LG6360.15-13 SEEET LUBRICATION PIPE 1 1
7 LG6360. 15-15 EBES LUBRICATION PIPE 3 1
8 | 3700925 B3 PIPE CLAMP 2
9 | HS671004 SHAR PT1/8 GREASE FITTING PT1/8 5
10 | $80301 BBk STRAIGHT CONNECTOR 5
11 | S80308 HAEXL RIGHT ANGLE CONNECTOR 2
12 | LG6360. 15-17 EEES LUBRICATION PIPE 5 1
13 | LG6360. 15-16 HBE4 LUBRICATION PIPE 4 1

CDM6365H

60



61

28 FHEHBE R )
BOOM LUBRICATION LINES(SHORTENED TYPE)
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28 B IHBER ED
BOOM LUBRICATION LINES(SHORTENED TYPE)
F,TO% gg; EHE PART NAME %IT% 1;‘_? ﬁTEE
1 (8-6T:f23E%K) - BEDM HOSE ASS'Y 3
30487-450R1/8
2 | GB/T70.1 $2ET M8 X 12 SCREW M8x12 8
3 | GB/T 97.1 HES WASHER 8 8
4 | 3700908 Tk PIPE CLAMP 2
5 LG6360. 51-01 HEE LUBRICATION PIPE 2 1
6 LG6360. 51-03 EEE LUBRICATION PIPE 1 1
7 LG6360. 51-02 EEES LUBRICATION PIPE 3 1
8 | 3700925 Tk PIPE CLAMP 2
9 HS671004 AR PT1/8 GREASE FITTING PT1/8 5
10 | $80301 BBk STRAIGHT CONNECTOR 5
11 | $S80308 Bk RIGHT ANGLE CONNECTOR 2
12 | LG6360. 15-17 EBES LUBRICATION PIPE 5 1
13 | LG6360. 15-16 HBE4 LUBRICATION PIPE 4 1
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COMPLEMENT LINES
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29 T1EREBEENR

COMPLEMENT LINES

1 LG6360. 32 (H103424A1) | 3HEL © 140/ D100 CYLINDER ®140/®100 1 11074

2 | MIMIHK-16 SRZeAY FLANGE COMPONENT 10

3 | F7811519161616- B HOSE ASS'Y 2 Bk ke 2L #F
1900 (PG119) FOR STANDARD ARM
F7811519161616 RERK HOSE ASS'Y 2 2 2. 6m 2H4FF
~2100-362100 FOR 2. 6m ARM

4 | LG6360. 15-03 BRI PLATE 4

5 GB/T 5783 122 M12X 35 BOLT M12x35 34

6 | GB/T 97.1 HE12 WASHER 12 34

7 | LG6360. 15-05 BRI PLATE 6

8 | LG6360. 15-04 HRESER RUBBER PAD 14

9 | LG6360. 31 (H103421A1) | SHEL 160/ D115 CYLINDER ®160/®115 1 11074

10 | GB/T70. 1 #24T M10 X 40 SCREW M10x40 8

11 | LG6360. 15. 07 ME B PIPE ASS'Y 2 | 14156

12 0 FE ©32.92X3. 53 O-RING ®32.92x3.53 2

13 | F7811519161616-880 | HR&EE B 1 HOSE ASS'Y 1 1

14 | F7811515161616-850 | & & K2 HOSE ASS'Y 2 2

15 | LG6360. 15-01 BRI PLATE 3

16 | LG6360. 15-03 BRI PLATE 4

17 | LG6360. 29R (H103422A1) | 5HI%L 140/ D100 CYLINDER ®140/®100 1 11074

18 | LG6360. 30L (H103423A1) | 5HI%L 140/ D100 CYLINDER ®140/®100 1 11074

19 | LG6360. 15. 03 ME B PIPE ASS'Y 1 14156

20 | LG6360. 15.04 ME B PIPE ASS'Y 1 14156

21 | LG6360. 15. 05 ME B PIPE ASS'Y 1 14156

22 | LG6360. 15. 02 ME B PIPE ASS'Y 1 14156

23 | LG6360. 15. 06 ME B PIPE ASS'Y 1 14156
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COMPLEMENT LINES(SHORTENED TYPE)

13
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30 THEkE
COMPLEMENT LINES(SHORTENED TYPE)

Eﬁl (455E)

1 LG6360. 32 = SMEL R AR BUCKET CYLINDER ASS'Y 1 11074
2 | MIMIHK-16 FE=AH FLANGE COMPONENT 10

3 | F7811519161616- B HOSE ASS'Y 2

2100-SG2100

4 | LG6360. 15-02 BRI PLATE 3

5 GB/T 5783 122 M12X 35 BOLT M12x35 30

6 | GB/T 97.1 HE12 WASHER 12 30

7 | LG6360. 15-05 BRI PLATE 6

8 | LG6360. 15-04 RIS RUBBER PAD 14

9 | LG6360. 31 AT LAY ARM CYLINDER ASS'Y 1 11074
10 | GB/T70.1 #24T M10X 40 SCREW M10x40 8

11 | LG6360.51. 02. 06 WE SR PIPE ASS'Y 2 14156
12 | J1SB2401 0B ©34.7X3.53 O-RING ®34.7x3.53 2

13 | F7811519161616-1150 R HOSE ASS'Y 1 1

14 | F7811515161616-1125 | & & H2 HOSE ASS'Y 2 1

15 | LG6360. 15-01 BRI PLATE 2

16 | LG6360. 15-03 BRI PLATE 4

17 | LG6360. 29 MERELRH () BOOM CYLINDER ASS'YR.H. | 1 11074
18 | LG6360. 30 HEHRELRR () BOOM CYLINDER ASS'YLH. | 1 11074
19 | LG6360.51.02. 03 ME B PIPE ASS'Y 1 14156
20 | LG6360.51.02. 02 B PIPE ASS'Y 1 14156
21 | LG6360. 51.02. 01 B PIPE ASS'Y 1 14156
22 | LG6360.51.02. 04 B PIPE ASS'Y 1 14156
23 | LG6360.51.02. 05 B PIPE ASS'Y 1 14156
24 | F7811515161616-1100 | ZRE&HBK HOSE ASS'Y 1

25 | GB/T93 HE10 WASHER 10 8
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31 T1EEEER nk®
COMPLEMENT LINES(LENGTHENED TYPE)

1 MIM1HK-16 HE=HH FLANGE COMPONENT 10
2 | F7811519161616-1750 | ARE R HOSE ASS'Y 2
-SG1750
3 | LG6360. 52.02. 06 SR S K6 PIPEASS'Y 6 1
4 | LG6360.52.02.07 RE ST PIPEASS'Y 7 1
5 | OR34.7x3.53 0 f2FE O-RING 7
6 | GB/T93 HE10 WASHER 10 28
7 GB/T70. 1 A7 FEZET M10X 40 HEXAGON SCREW M10x40 28
8 | LG6360.52.02. 04 R B4 PIPEASS'Y 4 2
9 | LG6360. 52.02. 05 SR S K5 PIPEASS'Y 5 3
10 | F7811515161616-1100-SG | B B RX HOSE ASS'Y 1
11 | F7811515161616-1070-SG | B B RX HOSE ASS'Y 1
12 | F7811519161616-1220-SG | BE B RX HOSE ASS'Y 1
13 | LG6360. 52. 02. 01 WE SR PIPEASS'Y 1 1
14 | LG6360. 52. 02. 02 WE B2 PIPE ASS'Y 2 3
15 | LG6360. 52. 02. 03 WE SRS PIPEASS'Y 3 1
16 | OR34.7X3.53 0 f2 O-RING 7
17 | LG6360. 62. 02. 02 WE B2 PIPE ASS'Y 2 1
18 | F371C91C161610-1100 | BB HOSE ASS'Y 2
-SG1100
19 | H10346701 §= 2 hEL BUCKET CYLINDER 1
20 | LG6360. 62. 02. 01 MmN PIPEASS'Y 1 1
21 | LG6235. 61.02. 03 WE SRS PIPEASS'Y 3 1
22 | LG6235.61.02. 04 R B4 PIPEASS'Y 4 1
23 | PT1/8 JHER GREASE FITTING 5
24 | R1/8-30487- MR LUBRICATION PIPE 1
1080R1/8(90°)
25 | R1/8-30487- MR LUBRICATION PIPE 1
1120R1/8(90°)
26 | R1/8-30487-3500R1/8 | HiB%& LUBRICATION PIPE 1
27 | R1/8-30487- MR LUBRICATION PIPE 1
7900R1/8 (90°)
28 | R1/8-30487-3500R1/8 | HiB%& LUBRICATION PIPE 1
29 | GB/T97.1 HE8 WASHER 8 17
30 | GB/T70.1 #24T M8 X 20 SCREW M8x20 17
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BREAKER LINES

32 R REE

23
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32 TERREEIS
BREAKER LINES

Fs K= EUZHR PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 1BG-16 B2351 PR ERE END STRAIGHT CONNECTOR 1
2 | 2B9-16 BHAEk RIGHT ANGLE CONNECTOR 1
3 | M2M2HK-16 B FLANGE COMPONENTS 1
4 | F7316A15161616-1900 | &M= HOSE ASS'Y 1
5 | FAB1CE15281616-2200 | 3R& M HOSE ASS'Y 1
6 | MIMIHK-16 ShZeRY FLANGE COMPONENTS 9
7 | LG6360. 15-02 =T PIPE CLAMP 12
8 | GB/T5783 1254 M12X 35 BOLT M12x35 4
9 | @B/T97.1 HE 12 WASHER 12 50
10 | LG6360. 20-01 TR TRANSITION BLOCK 8
11| LG6360. 15-05 =T PIPE CLAMP 24
12| LG6360. 15-04 e RUBBER PAD 12
13 | LG6360. 20. 01 HNE RIGHT PIPE 1
14| LG6360. 20. 02 ERE LEFT PIPE 1
15 | 0R32.92X3. 53 0 EI[E O-RING 2
16 | @B/T70. 1 24T M10X 40 SCREW M10x40 8
17 | 6B/T97.1 HE10 WASHER 10 4
18 | 1.66360. 20. 03 WE 1 PIPE 1 2
19 | 1.66360. 20-02 iR BLOCK 2
20 | LG6360. 20-03 =g PIPE CLAMP 4
21 | GB/T5783 1242 M12X 55 BOLT M12x55 4
22 | F7811519161616-1800 | iR MK HOSE ASS'Y 2
23 | LG63600. 20. 04 LA ARM PIPE 2
24 | EGE-G1-16WD R EA S END STRAIGHT COMBINED 2
CONNECTOR
25 | 1FG-16WD i BBk END STRAIGHT CONNECTOR 2
26 | 9F-16 PR IB 4 2 3 INTERNAL THREAD PLUG 2
27 | BKH-G1 = EERIE HIGH PRESSURE BALL VALVE 2
28 | 1BG-06-04 i EBiEk END STRAIGHT CONNECTOR 4
29 | F481CACF121206-1650 | iR Hpk HOSE ASS'Y 1
30 | F481CACF121206-1750 | iR Hpk HOSE ASS'Y 1
31 | GB/T97.1 HE 6 WASHER 6 8
32 | GB/T5872 1242 M6 X 40 BOLT M6x40 9
33 | wys-02 ¥Rk SHUTTLE VALVE BLOCK 1
34 | F481CACF121206-1000 | 3R& =AY HOSE ASS'Y 1
35 | F481CACF121206-1800 | k&M pk HOSE ASS'Y 1
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HYDRAULIC OIL TANK
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i JEY:: e

HYDRAULIC OIL TANK
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 GB/T5783 122 M10X 25 BOLT M10x25 16
2 | GB/T97.1 HE10 WASHER 10 16
3 | LG6360. 02B. 02 EX7 COVER PLATE 1
4 | AS568 0 FE ©215. 49X 3. 53 O-RING ®215.49x3.53 1
5 | EF-078 MRS B B OIL SUCTION FILTER ASS’Y 1
6 LG6230. 02-01 EL1 COVER PLATE 1
7 | GB/T3452. 1 0 £ © 195X 3. 55 O-RING ®195x3.55 1
8 | EF-092C-S E::pr¥ Y01 OIL RETURN FILTER ASS’Y 1
9 | SMBB-80-S-0-10-10- ERIIMASSE OIL FILLING/AIR CHANGE 1
B-S100-0 FILTER
10 | LG6360. 02B. 01 R IE AE HYDRAULIC OIL TANK 1
11 | YWZ-200 piilivAny OIL LEVEL GAUGE 1
12 | LG6230. 02-03 AR A ADJUST SHIM 4
13 | GB/T97.1 #E16 WASHER 16 4
14 | GB/T5783 1242 M16< 40 BOLT M16x40 4
15 | LG6360. 02. 03 HimE OIL OUTLET PIPE 1
16 | GB/T3452. 1 0 2B ©115X3. 55 O-RING ®115x3.55 1
17 | 46-08 #k PLUG 3
18 | GB/T5783 B242 M12X 35 BOLT M12x35 6
19 | LG6230. 02-04 S SPRING 1
20 | LG6360. 02B. 03 EF ROD 1
21 | GB/T6170 265 M10 NUT M10 1
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FUEL TANK

2
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34 BRiHFE
FUEL TANK
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6360. 03. 02 TR BENT PLATE 1
2 | GB/T97.1 HE12 WASHER 12 3
3 GB/T5783 1242 M12X 25 BOLT M12x25 3
4 | GB/T97.1 #E6 WASHER 6 2
5 | GB/T5783 242 M6 X 30 BOLT M6x30 2
6 | S80310 1/4-8%5453% Sk 1/4-8 TRANSITION CONNECTOR 1
7 | Q11F16P1/4 Bk A8 BALL VALVE 1
8 LG6360. 03-01 &k CONNECTOR 1
9 | GB/T818 $2£T M5 10 SCREW M5x10 8
10 | CDM606. 03A-01 = CAP 1
11 | 224-082-007-061R AR RS OIL LEVEL SENSOR 1
12 | NBS1021-1 iz LOCKED COVER 1
13 | 2471-9046 HRIRIES FUEL FILTER ELEMENT 1
14 | LG6360. 03. 01 HRimFE FUEL TANK 1 14169
15 | LS 127 1-W-M10 i iAny GAUGE 1
16 | LG6150. 03. 02 BB FOOT PEDAL 1
17 | GB/T5783 242 M16 X 40 BOLT M16x40 6
18 | GB/T1230 #E16 WASHER 16 6
19 | Q/GHXF 23 #k;ME8/15. 5X 1000 FUEL PIPE 8/15.5x1000 1
20 | G9H1222 £ ©12-22 CLAMP ®12-22 2
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COUNTER WEIGHT ASS'Y
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35 EEEM
COUNTER WEIGHT ASS'Y
1 GB/T5782 122 M30X 330 BOLT M30x330 4
2 | GB/T1230 )30 WASHER 30 4
3 | LG6360. 11-01 fotgh GASKET 1 14160
4 | LG6360. 11-02 T GASKET 1 14160
5 | LG6360.11-03 fotgh GASKET 1 14160
6 | LG6360. 11.01 i E COUNTER WEIGHT 1 14160
7 | CDM6210.03-05 i % PLUG 2
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THERMAL BAFFLE

A

36 B
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bR FAHR

THERMAL BAFFLE

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 GB/T96. 2 #E12 WASHER 12 33
2 | GB/T93 HE12 WASHER 12 33
3 GB/T5783 1242 M12X 25 BOLT M12x25 33
4 | LG6360. 14. 02-01 LT LEFT BAFFLE, LOWER 1
5 LG6360. 14. 02. 03 ERIRIR LEFT BAFFLE, REAR 1
6 LG6360. 14. 02. 06 L RIFRR LEFT BAFFLE, FRONT 1
7 LG6360. 14. 02. 05 3 AR CORNER BAFFLE 1
8 LG6360. 14. 02. 01 RIZEFRHR FRONT BAFFLE, LEFT 1
9 | LG6360. 14.02. 02 BT FR4R FRONT BAFFLE, LOWER 1
10 | LG6360. 14. 02. 04 B ERRR FRONT BAFFLE, UPPER 1
11 LG6360. 14. 02-05 AT EER RIGHT CONNECTING PLATE, 1
LOWER
12 | LG6360. 14. 02-06 TERE LRI UPPER BAFFLE, AIR 1
CLEANER
13 | LG6360. 14. 02—07 TERE TR LOWER BAFFLE, AIR 1
CLEANER
14 | LG6360. 14. 02-10 gEE4 SOUND-ABSORBING PAD 4 1
15 | LG6360. 14. 02-02 g & SOUND-ABSORBING PAD 1 1
16 | LG6360. 14. 02-04 N EEyrik] SOUND-ABSORBING PAD 3 1
17 | LG6360. 14. 02-03 g & 2 SOUND-ABSORBING PAD 2 1
18 | LG6360. 14. 02-08 A GASKET 1 1
19 | LG6360. 14. 02-09 a2 GASKET 2 1
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LEFT DOOR
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37 ZEI7]

LEFT DOOR
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6360. 14. 04. 01 ERIEE LEFT DOOR COMPONENT, 1
FRONT
2 LGW-NBS504B WE: DOOR LOCK 1
3 | LG6360. 14.04. 02 ERITEBY LEFT DOOR COMPONENT, 1
REAR
4 | LG6360. 14. 04-01 BERR ADJUST SHIM 448 4 GROUPS
5 LG6230. 14-02 KEE D12 BIG WASHER D12 8
6 | GB/T93 HE12 WASHER 12 8
7 GB/T5783 122 M12X 30 BOLT M12x30 8
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38 Al

RIGHT DOOR
Fs 2R PART NAME HE | K13 #i
NO. QTY | S.C NOTE
1 LG6360. 14. 04-01 AEE ADJUST SHIM 448 4 GROUPS
2 LG6360. 14. 04. 03 HEIEE RIGHT DOOR COMPONENT, 1
REAR
3 | LGW-NBS5048B ko DOOR LOCK 1
4 | LG6360. 14.04. 04 BRI RIGHT DOOR COMPONENT, 1
MIDDLE
5 LG6360. 14. 04. 05 HHII RIGHT FRONT DOOR 1
6 LG6230. 14-02 KE[E D12 BIG WASHER D12 12
7 | GB/T93 HE12 WASHER 12 12
8 GB/T5783 1242 M12X 30 BOLT M12x30 12
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HANDRAIL
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39 #F

HANDRAIL

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 GB/T97. 1 HE12 WASHER 12 4

2 | GB/T5783 122 M12X 30 BOLT M12x30 4

3 LG6360. 14. 07. 01 KFRE HANDRAIL WELDMENT 1

4 | SHHGG1-335 &k PIPE CLAMP 1

5 GB/T5783 122 M10X 80 BOLT M10x80 2

6 | GB/T97.1 HE10 WASHER 10 2

7 | GB/T93 HE10 WASHER 10 2

8 | 4215425610 EME o027 BACK MIRROR ®27 1

9 | LG6230.14.07.02 e ELBOW PIPE 1

CDM6365H
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HOOD

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 GB/T5783 122 M8 X 25 BOLT M8x25 12

2 | GB/T93 HE8 WASHER 8 4

3 | GB/T97.1 HE8 WASHER 8 12

4 | LG6360. 14.05. 02 HSE EXHAUST 1

5 | LG6360. 14. 05. 01 R E ENGINE HOOD 1 14159

6 | NBS415 & BN E 5 ENGINE HOOD LOCK 2

7 | LG6360. 14. 05—01 LEithin BUFFER 2

8 | GB/T819 #2457 M6 X 30 SCREW M6x30 4

9 GB/T91 FFOEH4X20 COTTER PIN 4x20 2

10 | LG6230. 14-02 KB D12 BIG WASHER D12 4

11 | LG6360. 14. 06-01 #F ROD 1

12 | GB/T882 §H3M12X 26 PIN 12x26 2

13 | GB/T97.1 HE12 WASHER 12 4

14 | GB/T5783 122 M12X 35 BOLT M12x35 4
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BOOM ASS'Y

CDM6365H



THE S

BOOM ASS'Y

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 LG6360. 12-04 BERE ADJUST SHIM 448 4 GROUPS

2 | VAW11001 BEAE O 110X 125X 9 DUST SEAL ®110x125x9 2

3 LG6360. 15-12 WNE STEEL SLEEVE 2

4 | LG6360.12.02 SIS A PIN ASS'Y 1

5 LG6360. 12-03 E# PRESS PLATE 1

6 | GB/T97.1 #E16 WASHER 16 4

7 | GB/T5783 #2242 M16 X 35 BOLT M16x35 4

8 LG6360. 12-05 E# PRESS PLATE 2

9 | GB/T97.1 HE12 WASHER 12 7

10 | GB/T5783 B242 M12X 35 BOLT M12x35 5

11 | LG6360. 12-06 AR ADJUST SHIM 440 4 GROUPS

12 | LG6360.12. 03 IS A PIN ASS'Y 2

13 | LG6360. 15. 01 MEIRE BOOM WELDMENT 1 02034

14 | GB/T5782 #2442 M24 X 220 BOLT M24x220 2

15 | LG6360. 15-10 RE SLEEVE 2

16 | GB/T6170 125 M24 NUT M24 4

17 | LG6360. 15-11 AR ADJUST SHIM 440 4 GROUPS

18 | GB/T2783 1242 M12X 25 BOLT M12x25 2

19 | LG6360. 15-19 KTZR LAMP BRACKET 2

20 | LG6360. 15-09 N P ER BOOM MIDDLE PIN 1 11075

21 | LG6360. 15-07 E#R PRESS PLATE 1

22 | LG6360. 15. 10 SRR PIN ASS'Y 1 11075

23 | LG6360. 15-08 AR ADJUST SHIM 240 2 GROUPS

24 | LG6360. 15. 09 SIS A PIN ASS'Y 1 11075

25 | LG6360. 15-06 i PRESS PLATE 1
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BOOM ASS'Y (SHORTENED TYPE)
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42 THELDK EB
BOOM ASS"Y (SHORTENED TYPE)

1 LG6360. 12-04 BERE ADJUST SHIM 448 4 GROUPS
2 | VAW11001 BEAE O 110X 125X 9 DUST SEAL ®110x125x9 2

3 LG6360. 15-12 WE STEEL SLEEVE 2

4 | LG6360.12.02 SIS A PIN ASS'Y 1

5 LG6360. 12-03 E# PRESS PLATE 1

6 | GB/T97.1 #E16 WASHER 16 4

7 | GB/T5783 #2242 M16 X 35 BOLT M16x35 4

8 LG6360. 12-05 E# PRESS PLATE 2

9 | GB/T97.1 HE12 WASHER 12 7

10 | GB/T5783 B242 M12X 35 BOLT M12x35 5

11 | LG6360. 12-06 AR ADJUST SHIM 440 4 GROUPS
12 | LG6360.12. 03 IS A PIN ASS'Y 2

13 | LG6360. 51. 01 MEIRE BOOM WELDMENT 1 02034

14 | GB/T5782 #2442 M24 X 220 BOLT M24x220 2

15 | LG6360. 15-10 RE SLEEVE 2

16 | GB/T6170 125 M24 NUT M24 4

17 | LG6360. 15-11 AR ADJUST SHIM 440 4 GROUPS
18 | GB/T2783 1242 M12X 25 BOLT M12x25 2

19 | LG6360. 15-19 KTZR LAMP BRACKET 2

20 | LG6360. 15-09 N P ER BOOM MIDDLE PIN 1 11075

21 | LG6360. 15-07 E#R PRESS PLATE 1

22 | LG6360. 15. 10 SRR PIN ASS'Y 1 11075

23 | LG6360. 15-08 AR ADJUST SHIM 240 2 GROUPS
24 | LG6360. 15. 09 SIS A PIN ASS'Y 1 11075

25 | LG6360. 15-06 i PRESS PLATE 1
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BOOM ASS'Y (LENGTHENED TYPE)
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43 TR KB
BOOM ASS"Y(LENGTHENED TYPE)

1 GB/T5783 122 M16X 35 BOLT M16x35 4

2 | GB/T97.1 HE16 WASHER 16 4

3 | LG6360. 15-06 i PRESS PLATE 1

4 | LG6360.15.09 SIS R PIN ASS'Y 1

5 LG6360. 12-04 AR ADJUST SHIM 440 4 GROUPS
6 | LG6360. 15-08 AR ADJUST SHIM 240 2 GROUPS
7 | LG6360.15.10 SIS R PIN ASS'Y 1

8 | LG6360. 15-07 i PRESS PLATE 1

9 | GB/T97.1 HE12 WASHER 12 52

10 | GB/T5783 B2#2 M12X 35 BOLT M12x35 52

11 | LG6360. 30 MEBMELRE (KD BOOM CYLINDER ASS'Y L.H. 1

12 | LG6360. 12-06 AR ADJUST SHIM 440 4 GROUPS
13 | LG6360. 12. 03 SIS R PIN ASS'Y 2

14 | LG6360. 12-05 [E1R PRESS PLATE 2

15 | VAW11001 BB ©110X125X9 DUST SEAL ®110%125%9 2

16 | LG6360. 15-12 ME STEEL SLEEVE 2

17 | LG6360. 12. 02 SIS A PIN ASS'Y 1

18 | LG6360. 12-03 i PRESS PLATE 1

19 | VAW11001 BEAE110X 125X 8 DUST SEAL 110x125x8 2

20 | LG6360. 15-01 ERIR PIPE CLAMP 4

21 | LG6360. 52. 02-01 ERIR PIPE CLAMP 2

22 | LG6360. 29 MEBMELRK (B BOOM CYLINDER ASS'YR.H. | 1

23 | LG6360. 15-04 L dinged RUBBER PAD 27

24 | LG6360. 15-03 ERIR PIPE CLAMP 20

25 | GB/T5783 #2442 M12 X 25 BOLT M12x25 4

26 | LG6230.15-10 KTZR LAMP BRACKET 2

27 | LG6360. 52. 01 ME B BOOM ASS'Y 1

28 | LG6360. 31 LA ELE B ARM CYLINDER ASS'Y 1

29 | LG6360. 15-05 ERIR PIPE CLAMP 18

30 | LG6360. 15-02 ERIR PIPE CLAMP 4
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ARM ASS'Y
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44 SRR
ARM ASS'Y

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 LG6360. 16. 01 SRR ARM ASS'Y 1 02034

2 | LG6360. 15-08 AERE ADJUST SHIM 248 2 GROUPS

3 LG6360. 16. 02 SRR PIN ASS'Y 1 11075

4 | LG6360.15-07 [E1R PRESS PLATE 2

5 GB/T97.1 7 WASHER 4

6 | GB/T5783 #2442 M12 X 35 BOLT M12x35 4

7 LG6360. 16. 06 SRR PIN ASS'Y 1 11075

8 | LG6360. 12-06 HERE ADJUST SHIM 1248 12 GROUPS

9 | 671004 SHAR PT1/8 GREASE FITTING PT1/8 6

10 | VAW11001 BB O 110X 125X9 DUST SEAL ®110x125x9 2

11 | LG6360. 16-04 WE STEEL SLEEVE 2

12 | LG6360. 16. 03 EEWEK PIN ASS'Y, LINK 2 | 11075

13 | GB/T5782 242 M24 X 200 BOLT M24x200 2

14 | LG6360. 16. 04 AT LINK 2

15 | GB/T6170 125} M24 NUT M24 8

16 | VAW09001 BH4 B ©90X 105X 6 DUST SEAL ®90x105%6 10

17 | LG6360. 16-03 WE STEEL SLEEVE 2

18 | LG6360. 16-01 WE STEEL SLEEVE 4

19 | GB/T3452. 1 0 4B © 130X 10 O-RING ®130x10 4

20 | LG6360. 16-02 WE STEEL SLEEVE 2

21 | LG6360. 17.02 SHEH B PIN ASS'Y 2 11075

22 | GB/T5782 242 M24 X 220 BOLT M24x220 2

23 | LG6360. 16. 05 EF LINK 1
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ARM ASS'Y(SHORTENED TYPE)
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45 AR GEB
ARM ASS'"Y (SHORTENED TYPE)

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 LG6360. 61. 01 SRR ARM ASS'Y 1 02034

2 | LG6360. 15-08 AERE ADJUST SHIM 248 2 GROUPS

3 LG6360. 16. 02 SRR PIN ASS'Y 1 11075

4 | LG6360.15-07 [E1R PRESS PLATE 2

5 GB/T97.1 7 WASHER 4

6 | GB/T5783 #2442 M12 X 35 BOLT M12x35 4

7 LG6360. 16. 06 SRR PIN ASS'Y 1 11075

8 | LG6360. 12-06 HERE ADJUST SHIM 1248 12 GROUPS

9 | 671004 SHAR PT1/8 GREASE FITTING PT1/8 6

10 | VAW11001 BB O 110X 125X9 DUST SEAL ®110x125x9 2

11 | LG6360. 16-04 WE STEEL SLEEVE 2

12 | LG6360. 16. 03 EEWEK PIN ASS'Y, LINK 2 | 11075

13 | GB/T5782 242 M24 X 200 BOLT M24x200 2

14 | LG6360. 16. 04 AT PIN 2

15 | GB/T6170 125} M24 NUT M24 8

16 | VAW09001 BH4 B ©90X 105X 6 DUST SEAL ®90x105%6 10

17 | LG6360. 16-03 WE STEEL SLEEVE 2

18 | LG6360. 16-01 WE STEEL SLEEVE 4

19 | GB/T3452. 1 0 4B © 130X 10 O-RING ®130x10 4

20 | LG6360. 16-02 WE STEEL SLEEVE 2

21 | LG6360.17.02 SHEH B PINASS'Y 2 11075

22 | GB/T5782 242 M24 X 220 BOLT M24x220 2

23 | LG6360. 16. 05 EF LINK 1
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ARM ASS'Y(LENGTHENED TYPE)
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46 TR (iED
ARM ASS'Y (LENGTHENED TYPE)

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6360. 62. 01 SRR ARM ASS'Y 1
2 | LG6360. 15-08 AR ADJUST SHIM 2¢0 2 GROUPS
3 LG6360. 16. 02 IR PIN ASS'Y 1
4 | LG6360. 15-07 [E1R PRESS PLATE 1
5 | GB/T97.1 HE12 WASHER 12 2
6 | GB/T5783 #2442 M12 X 35 BOLT M12x35 2
7 | PT1/8 R GREASE FITTING 6
8 | LG6360. 16-04 WE STEEL SLEEVE 2
9 | VAW11001 BEAE110X 125X 8 DUST SEAL 110x125x8 2
10 | LG6150. 16-07 AR ADJUST SHIM 640 6 GROUPS
11 | LG6150. 16. 05 FHEME L1 PINASS'Y1 1
12 | LG6150. 15-01 +iR LOCK PLATE 2
13 | GB/T93 HE12 WASHER 12 2
14 | GB/T5783 #2448 M12X 30 BOLT M12x30 2
15 | VAW06503 5 42 65 X 80X 6 DUST SEAL 65%80%6 4
16 | LG6235. 61-01 WE STEEL SLEEVE 2
17 | LG6235.61.05 EF LINK 1
18 | LG6235.61. 04 fH42 PIN 2 1
19 | LG6150. 16-01 LR LEFT LINK 1
20 | LG6235.61.03 THEA1 PIN 1 1
21 | CDM606. 15-09 HE WASHER 248 2 GROUPS
22 | LG6150. 16-02 WET STEEL SLEEVEI 4
23 | VAWO6004 B4 E60 X 75X 6 DUST SEAL 60x75%6 6
24 | LG6150. 16-08 WE2 STEEL SLEEVE 2 2
25 | CDM606. 15-09 HE WASHER 248 2 GROUPS
26 | LG6150.17-06 £H4h PIN 2
27 | GB/T3452.1 0 215X 7 O-RING 115x7 2
28 | LG6150.17-07 AR ADJUST SHIM 2¢8 2 GROUPS
29 | LG6150. 16. 08 hEE RIGHT LINK 1
30 | GB/T5782 242 M16X 120 BOLT M16x120 2
31 | GB/T6170 125 M16 NUT M16 4
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BUCKET ASS'Y
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47 3R
BUCKET ASS'Y
1 LG6360. 73A. 02 ENLEE LOCATING BUSH 2
2 | LG6360. 73A-01 AEE REGULATING RING 2
3 LG6360. 73A-02 BERR ADJUST SHIM 12
4 | GB/T3452.1 0 2130 10 O-RING 130x10 4
5 | LG6360. 73A-04 4 PIN 1
6 | LG6360.17.02 SIS A PIN ASS'Y 1
7 | GB/T5782 H242 M24 X 220 BOLT M24x220 1
8 GB/T6170 Y25 M24 NUT M24 6
9 | GB/T5782 242 M24 X 180 BOLT M24x180 2
10 | GB/T5783 122 M30X 100 BOLT M30x100 6
11 | GB/T1230 8 30 WASHER 30 12
12 | GB/T6170 ¥2E M30 NUT M30 6
13 | 09244-03036 0 PIN 5
14 | 208-70-14152 sHg BUCKET TOOTH 5
15 | 209-70-54610 MFAHR SIDE CUTTER 2
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BUCKET ASS'Y(LENGTHENED TYPE)
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48 SRR (kB

BUCKET ASS'Y(LENGTHENED TYPE)

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 LG6150. 17D. 01 g2 BODY, BUCKET 1

2 | GB/T6170 125} M24 NUT M24 8

3 | GB/T1230 B 24 WASHER 24 8

4 LG6150. 17-01 Linvg LEFT SIDE CUTTER 1

5 GB/T5783 122 M24 X 70 BOLT M8x25 8

6 LG6150. 17-05 hins RIGHT SIDE CUTTER 1

7 | LG6150.17.01-13 3|5 BUCKET TOOTH BRACKET 4

8 | LG6150. 17-02 sk BUCKET TOOTH 4

9 | LG6150.17-04 HUE| WASHER 4

10 | LG6150. 17-03 T PIN 4
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BOOM CYLINDER

37
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49 FNEMET
BOOM CYLINDER
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 H311619B1 FI1E CYLINDER 1

2 | H71110000 HE BUSH 1 11.03.
143

3 H311213B1 TEET R PISTON ROD ASS'Y 1 11.03.
123

4 H71110100 HE BUSH 1 11.03.
144

5 | 83A223-A A= FRONT FLANGE 1

6 | E8415283 i BE WEARING BELT 1

7 | 00M315-0 =] RETAINER RING 1

8 | E5500321 BEBE SHOCK-ABSORBING SEAL 1

9 | E5320842 U R E U-WASHER 1

10 | E6671080 HE| WASHER 1

11 | E6020320 Bre DUST SEAL 1

12 | 00M498-0 =] RETAINER RING 1

13 | E6311741 0 2 O-RING 1

14 | 53B316-1 =] RETAINER RING 1

15 | E6490059 0 O-RING 1

16 | 00C369-1 HE BUSH 1

17 | 53A611-1 THE PISTON 1

18 | E5130320 EERE SEAL, PISTON 1

19 | 002109-0 it BB IR WEARING RING 2

20 | OO0R730-0 Br DUST SEAL 2

21 | E6311441 0 2 O-RING 1

22 | 53B441-1 =] RETAINER RING 2

23 | 53B432-0 EEEZE NUT, PISTON 1

24 | E1330544 ENIIRET LOCATING SCREW 1

25 | E0502149 NAZRE HEX BOLT 16

26 | H311214B1 ERAH PIPE CLAMP COMPONENT 1

27 | 00P374-1 Bk PIPE CLAMP 1

28 | E3110112 BERE SPRING WASHER 2

29 | E0020973 NARZRE HEX BOLT 2

30 | H311621CT SR PIPE COMPONENT 1

31 | E6300761 0 2B O-RING 1

32 | E3110112 BERE SPRING WASHER 4

33 | E0501559 NARIZRE HEX BOLT 4

34 | HJ3116220 EshEMITETEESEYS | BOOM CYLINDER BIG 1
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BOOM CYLINDER

37
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49 FNEMET
BOOM CYLINDER
'l ™ ik T WE T S | e

CHAMBER PIPE ASS'Y, L.H.
35 | E6300761 07 O-RING 1
36 | E3110112 WERE SPRING WASHER 4
37 | E0501559 N Figg HEX BOLT 4
38 | E3110132 HMERE SPRING WASHER 1
39 | E0021533 A=t HEX BOLT 1
40 | 53A770-1 Ex PIPE CLAMP 1
41 | E6150820 H PIN 2
42 | E6150860 H PIN 2
43 | E8841032 FEhE GREASE FITTING 2
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ARM CYLINDER
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AT EL
ARM CYLINDER

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 H311205A1 FI1E CYLINDER 1

2 | H71053900 wE BUSH 1 11.03.

145

3 | H311617A1 THETE PISTON ROD ASS'Y 1

4 H71053900 wE BUSH 1

5 | H410159A1 I FRONT FLANGE 1

6 | E8415227 it B WEARING BELT 1

7 | 00M574-0 =] RETAINER RING 1

8 E5500351 BEBE SHOCK-ABSORBING SEAL 1

9 E5320922 U Rz E U-WASHER 1

10 | E6671120 =] RETAINER RING 1

11 | E6020350 [F3AN= DUST-COLLECTING 1

12 | 00M799-0 =] RETAINER RING 1

13 | E6311801 0 fizFE O-RING 1

14 | 53U433-1 =] RETAINER RING 1

15 | E6490090 0 O-RING 1

16 | 00C374-0 wE BUSH 1

17 | 53U422-1 EE PISTON 1

18 | E5130360 EERE SEAL, PISTON 1

19 | 00Z118-1 it BB IR WEARING RING 2

20 | 00R104-0 B DUST SEAL 2

21 | E6311461 0 fizFE O-RING 1

22 | 53A358-1 =] RETAINER RING 2

23 | 81A537-0 EEEZE NUT, PISTON 1

24 | E1330544 ENLIZET LOCATING SCREW 1

25 | H71055600 HE PLUNGER 1

26 | 82A317-1 ENLIR LOCATING RING 1

27 | E0502439 7~ Figeg HEX BOLT 16

28 | 04A438-0 EA [] ] CHECK VALVE 1

29 | 03A729-0 HE SPRING 1

30 | 03A728-0 EE= REAR FLANGE 1

31 | E6300401 0 O-RING 1

32 | 82A224-0 #® PLUG 1

33 H710825B1 E= BALL VALVE 1

34 | E6300881 0 O-RING 1

35 | E3110112 BERE SPRING WASHER 4

36 | E0501606 7~ Figeg HEX BOLT 4
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ARM CYLINDER
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50 AFHEL
ARM CYLINDER

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
37 | H311208A1 ERAMH PIPE CLAMP COMPONENTS 1
38 | 00P378-1 &k PIPE CLAMP 1
39 | E3110112 HERE SPRING WASHER 2
40 | E0020973 7~ Rz HEX BOLT 2
41 | H311209A1 WE STEEL PIPE 1
42 | E6300761 0 i O-RING 1
43 | E3110123 HERE SPRING WASHER 4
44 | E0501846 7~ Figeg HEX BOLT 4
45 | 53A770-1 Tk PIPE CLAMP 1
46 | E3110132 HERE SPRING WASHER 1
47 | E0021613 NAZRE HEX BOLT 1
48 | E6150860 H PIN 4
49 | E8841032 pEbic: -3 GREASE FITTING 2
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51 $7F3}jhiT

BUCKET CYLINDER
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 H311626B1 FI1E CYLINDER 1

2 | 00B170-0 wE BUSH 1 11.03.

146
3 H311627B1 TEEM PISTON ROD 1 11.03.
124

4 00B170-0 wE BUSH 1

5 | 83A223-A BISEZ FRONT FLANGE 1

6 | E8415283 it B WEARING BELT 1

7 00M315-0 i RETAINER RING 1

8 E5500321 BEBE SHOCK-ABSORBING SEAL 1

9 | E5320842 U & U-WASHER 1

10 | E6671080 =] RETAINER RING 1

11 | E6020320 Bh DUST SEAL 1

12 | 00M498-0 =] RETAINER RING 1

13 | E6311741 0 fizFE O-RING 1

14 | 53B316-1 =] RETAINER RING 1

15 | E6490059 0 O-RING 1

16 | 00C371-0 wE BUSH 1

17 | 53A611-1 TEE PISTON 1

18 | E5130320 EERE SEAL, PISTON 1

19 | 002109-0 it BB IR WEARING RING 2

20 | 00R730-0 B DUST SEAL 2

21 | E6311441 0 fizFE O-RING 1

22 | 53B441-1 =] RETAINER RING 2

23 | 53B432-0 EEIRE NUT, PISTON 1

24 | E1330544 ENLIZET LOCATING SCREW 1

25 | E0502149 7~ Figeg HEX BOLT 16

26 | H311225A1 EREH PIPE CLAMP COMPONENT 2

27 | E3110112 HMERE SPRING WASHER 2

28 | E0020973 7~ Figeg HEX BOLT 2

29 | H311223B1 W STEEL PIPE 1

30 | E6300761 0 i O-RING 1

31 | E3110112 HMERE SPRING WASHER 4

32 | E0501559 7~ Figeg HEX BOLT 4

33 | H311224B1 SR PIPE COMPONENTS 1

34 | E6300761 0 fiz O-RING 1

35 | E3110112 BERE SPRING WASHER 4
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51 $7F3}jhiT

BUCKET CYLINDER

Fs K= #HE | RAY %

NO. CODE FFBRR PART NAME QTY | S.C NOTE
36 | E0501559 aY::LELis HEX BOLT 4
37 | E3A770-1 = PIPE CLAMP 2
38 | E3110132 5 ] SPRING WASHER 2
39 | E0021593 VaV::L 4 HEX BOLT 2
40 | E6150820 | PIN 4
41 E8841032 E g GREASE FITTING 2
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OPERATOR'S CAB 1
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52 BipxE |
OPERATOR'SCAB I
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 YZ-ZWJSS-047A BEAK BODY, CABIN 1
2 | YZLG21T-00002 xE TOP WINDOW 1
3 GB/T5783 1242 M10X 20 BOLT M10x20 4
4 | GB/T97.1 HE10 WASHER 10 4
5 | YZ-ZWJSS-002 KEFHHE SEAL, TOP WINDOW 1
6 | YZ-ZWJSS-001 REWIE GLASS, TOP WINDOW 1
7 | YZ-ZWJSS-003 SHE GAS SPRING 2
8 | YZ-ZWJSS-004 5 PIN 4
9 GB/T91 FOH2X14 COTTER PIN 2x14 4
10 | YZ-ZWJSS-005 XEESZ SASH, TOP WINDOW 1
11 | YZLG21T-00027 TE M6 DECORATIVE PLATE 1
12 | YZ-ZWJSS-006 ENEEE LOCK, TOP WINDOW 1
13 | GB/T70.2 A7S FZEE M8 X 16 HEXAGON BOLT M8 X 16 2
14 | YZ-ZWJSS-007 REIELF HANDLE, TOP WINDOW 1
15 | GB/T70.2 2248 M6 12 BOLT M6x12 6
16 | YZ-ZWJSS-028 HMEEE RIGHT SIDE GLASS 1
17 | GB/T97.1 HES WASHER 8 2
18 | YZ-ZWJSS-030 FEE STRIP 1
19 | YZ-ZWJSS-031 HREILF CATCH, FRONT WINDOW 2
20 | YZ-ZWJSS-032 HERLEHELR FRAME, FRONT WINDOW 1
21 | YZ-ZWJSS-052 BEELAH LOCK, FRONT WINDOW 2
22 | YZ-ZWJSS-033 R EIEIE GLASS, FRONT WINDOW 1
23 | YZ-ZWJSS-053 L THEEES SEAL 1
24 | YZ-ZWJSS-035 FEE SEAL 1
25 | YZ-ZWJSS-034 CINNYE % LOWER GLASS, FRONT 1
WINDOW
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53 BipxE I
OPERATOR'S CAB II
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 YZ-ZWJSS-055 =R =k e BACK WINDSCREEN 1
2 | YZ-2WJSS-046 B L 1 TRIM 2
3 YZ-ZWJSS-045 V=R lIlE 2 LEFT SIDE GLASS, REAR 1
4 | YZ-ZWJSS-054 FIEEHE SEAL, DOOR 1
5 | YZ-ZWJSS-037 WV = vkt TRIM, DOOR 1
6 | YZ-ZWJSS-038 T HYIE LOWER GLASS, DOOR 1
7 | YZ-ZWJSS-039 i1 L IEIEAESE SASH, DOOR UPPER 1
8 | YZ-ZWJSS-040 WHE SEAL 1
9 | YZ-ZWJSS-041 Ik E 924 LOCK ASS'Y, FRONT 1
10 | YZ-ZWJSS-042 T AR FRONT GLASS, DOOR UPPER 1
11 | YZ-ZWJSS-069 o &) 2 £ SEAL 1
12 | YZ-ZWJSS-043 I ERYIE BACK GLASS, DOOR UPPER 1
13 | YZ-ZWJSS-044 =Lk T954 LOCK ASS'Y, BACK 1
14 | YZ-ZWJSS-029 BN L g TRIM 2
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OPERATOR'S CAB III
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54 Bip=x [l
OPERATOR'S CAB III
'l ™ ik T WE T S | e

1 YZ-ZWJSS-048 BN RS K RADIO ANTENNA ASS'Y 1
2 | YZ-2ZWwJSS-008 EEEAN LIFTING RING 4
3 YZ-ZWJSS-056 % g NOZZLE 1
4 YZ-ZWJSS-057 PRASZER SPACER 1
5 | YZ-ZWJSS-058 THRF HANDLE, LOWER 2

WINDSCREEN
6 | YZ-ZWJSS-059 B AR WIPER ASS'Y 1
7 | GB/T5783 #2242 M16 X 60 BOLT M16x60 2
8 GB/T97.1 HE16 WASHER 16 7
9 | GB/T5783 #2242 M16 X 70 BOLT M16x70 2
10 | GB/T5783 242 M16 X 40 BOLT M16x40 3
11 | YZ-ZWJSS-036 IR R LOCK ASS'Y, DOOR 1
12 | GB/T5783 #2442 M12X 30 BOLT M12x30 2
13 | GB/T97.1 12 WASHER 12 2
14 | YZ-ZWJSS-009 I EFERF OUTER HANDRAIL 1
15 | YZ-ZWJSS-011 EME BACK MIRROR 1
16 | YZ-ZWJSS-012 FMEXE (3D BACK MIRROR SUPPORT, 1

(FRONT)
17 | YZ-ZWJSS-013 BFMEXRER (B BACK NIRROR SUPPORT, 1

(REAR)
18 | GB/T70.1 242 M8 X 20 BOLT M8x20 1
19 | YZ-ZWJSS-014 k] LOCK CATCH 1
20 | YZ-ZWJSS-015 BT RUBBER PAD 2
21 | YZ-ZWJSS-016 INHSITTE K OUTER AIR INTAKE ASS'Y 1
22 | GB/T6170 26 M10 NUT M10 2
23 | YZ-ZWJSS-061 &3] LOCK 1
24 | YZ-ZWJSS-062 KRBk RUBBER STOPPER, LOCK 1
25 | YZ-ZWJSS-049 GPS KZk= GPS ANTENNA COVER 1
26 | YZ-ZWJSS-073 G Sk M12 RUBBER PLUG M12 6
27 | YZ-ZWJSS-074 BEE12 RUBBER PAD 12 4
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OPERATOR'S CAB IV
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55 Hop= [V
OPERATOR'S CAB IV
'l ™ ik T WE T S | e
1 YZ-ZWJSS-023 NS HORN COVER 1
2 | GB/T15856. 3 H2ET MAX 15 SCREW M4x15 8
3 | YZ-ZWwJSS-063 B ATk RUBBER STOPPER, FRONT 2
WINDOW
4 | YZLG21T-00013 HxO AIR OUTLET 5
5 | YZLG21T-00009 E3ME STORAGE BOX (LEFT) 1
6 | YZLG21T-00008 BRME STORAGE BOX (RIGHT) 1
7 | YZ-ZWJSS-064 HEERI0 HANDLE, INSPECTION 1
8 | YZ-ZWJSS-078 SR PLATE, INSPECTION 1
9 | YZLG21T-00010 R e MATTRESS, COPILOT 1
10 | YZLG21T-00003 R ToUHR CEILING, BACK 1
11 YZ-ZWJSS-050 TIEEWR COVER, AIR CONDITIONER 1
12 | YZLG21T-00006 =iHE PANEL COVER, AIR 1
CONDITIONER
13 | YZ-ZWJSS-051 ZS I TR COVER PLATE, AIR 1
CONDITIONER
14 | YZ-ZWJSS-070 b Fd 43 THERMAL-PROTECTIVE 1
MATERIAL
15 | YZ-ZWJSS-075 BE TS BALANCER, FRONT 2
WINDOW
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56 BIF=E V
OPERATOR'S CAB V

)
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56 Zit= V
OPERATOR'S CAB V
'l ™ ik R - B

1 YZLG21T-00004 FIEZE ] DECORATIVE PLATE, 1

MONITOR
2 | YZLG21T-00005 HME DECORATIVE PLATE, 1

RIGHT SIDE
3 | YZLG21T-00026 BRIEAE DECORATIVE PLATE, 1

RIGHT REAR POST
4 | YZ-ZWJSS-022 KIEE HAT & COAT HOOK 1
5 | YZ-ZWJSS-019 e SR ESCAPE HAMMER HOLDER 1
6 YZ-ZWJSS-018 e 5 ESCAPE HAMMER 1
7 YZLG21T-00016 EREE COVER, MONITOR 1
8 | YZLG21T-00019 MBI FREZER BRACKET, MONITOR 1
9 YZLG21T-00014 FHMO AIR OUTLET 1
10 | YZLG21T-00022 EIEEE =Py STORAGE BOX 1
11 | YZLG21T-00021 RS ASH TRAY 1
12 | YZLG21T-00020 PNl CAP 22
13 | YZ-ZWJSS-071 ETE PINTLE 22
14 | YZLG21T-00012 WE BELLOWS 1
15 | YZLG21T-00011 WE BELLOWS 1
16 | YZLG21T-00015 TEEXIE AIR DUCT COVER
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57 BIF=E VI
OPERATOR'S CAB VI
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57 Bip=E VI
OPERATOR'S CAB VI
Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 YZ-ZWJSS-060 TR BSHR FLOOR SHEET 1
2 YZ-ZWJSS-068 WEEL COVER PLATE, DOOR LOCK 1
3 YZLG21T-00024 Mk DECORATIVE PLATE, 1
LEFT SIDE (UPPER)
4 YZLG21T-00007 ZME DECORATIVE PLATE, LEFT 1
SIDE
5 | YZ-ZWJSS-067 EHEFER COVER PLATE 1
6 YZLG21T-00023 ERIHERAE DECORATIVE PLATE, LEFT 1
REAR POST
7 | YZ-ZWJSS-066 =EE78 PN PLUG 1
8 | YZ-ZWJSS-065 WELES HANDLE, DOOR 1
9 GB/T97.1 HE8 WASHER 8 3
10 | GB/T5783 242 M8 X 20 BOLT M8x20 3
11 | YZ-ZWJSS-010 M LEFEH®F INNER HANDRAIL 1
12 | YZ-ZWJSS-024 il 3 JEE LOCK SEAT 1
13 | GB/T91 FOH2X14 COTTER PIN 2x14 1
14 | GB/T97. 1 HE8 WASHER 8 4
15 | GB/T5783 1252 M8 X 16 BOLT M8x16 4
16 | YZ-ZWJSS-025 5 PIN 1
17 | YZ-ZWJSS-026 B R FLEXIBLE SHAFT ASS'Y 1
18 | GB/T5783 1242 M6 X 16 BOLT M6x16 3
19 | YZ-ZWJSS-027 [EEUES HANDLE, LOCK 1
20 | YZ-ZWJSS-021 TN ER FIRE EXTINGUISHER 1
21 | YZ-ZWJSS-020 &1 FIRE EXTINGUISHER 1
HOLDER
22 | GB/T818 $25T M4 X 15 SCREW M4x15 4
23 | YZ-ZWJSS-017 FAREE CUP HOLDER 1
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58 Eip=E VI
OPERATOR'S CAB VI
Fs R= #= | K3 iE
NO. CODE THAR PART NAME QTY | S.C NOTE
1 YZLG21T-00001 Tou#R CEILING 1
2 YZLG21T-00025 BEIpEAT CAB LAMP 1
3 YZ-ZWJSS-072 XETHEK SEAL, TOP WINDOW 1
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SEAT MOUNTING 1
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59 FEFRE
SEAT MOUNTING 1

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 2048951 PEF SEAT 1 04023

2 | GB/T70.1 M7 FAIZET M8 X 16 HEXAGON SCREW M8x16 25

3 | GB/T97.1 HE8 WASHER 8 25

4 | CDM6210.20-01A FER R 4HR SEAT MOUNTING PLATE 1

5 SD08009-D36 AHRFHE STAND CASE R.H. 1 14174

6 | CDM6210. 20. 04A BN RIGHT BRACKET 2

7 | CDM6210. 20-02A HiR SHIM PLATE 2

8 | SD08007 EHRFHE STAND CASE L.H. 1 14174

9 | CDM6210. 20. 02A TBEE SLIDE SEAT 1

10 | 2048090 LB UPPER SLIDEWAY 1

11 | 2048089 BE) LOWER SLIDEWAY 1

12 | GB/T5783 1242 M10X 20 BOLT M10x20 24

13 | GB/T97.1 HE10 WASHER 10 40

14 | CDM6210. 20B. 01 JEE #35 JE JEE SEAT BASE 1
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60 PREfFZi 11
SEAT MOUNTING II

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 GB/T5783 122 M16X 40 BOLT M16x40 4
2 | GB/T97.1 HE16 WASHER 16 4
3 GB/T5783 1242 M10X 20 BOLT M10x20 28
4 | GB/T97.1 HE10 WASHER 10 44
5 CDM6210. 19. 03 FEHR FOOT PEDAL 2
6 | CDM6210.19. 04-02 1R B B s RUBBER PAD, FOOT PEDAL 2
7 | CDM6210. 19. 04-05 Ex PIPE CLAMP 2
8 | CDM6210. 19. 04-04 Bre DUST SEAL 2
9 LG6360. 21. 01 KIREE BOARD WELDMENT 1
10 | CDM6210. 19. 04-03A R Hh RUBBER MAT 1
11 | CDM6210. 19-01 ] WASHER 4
12 | Y20-26-1160 BR=EES SHOCK ABSORBER, CAB 4 | 14161
13 | GB/T5783 1242 M10X 25 BOLT M10x25 16
14 | CDM6210. 08-07 ] WASHER 4
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TOOL KIT
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61 TEFE

TOOL KIT

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE

1 LG6360. 25. 01 TEFEK TOOL KIT 1 14174

2 | GB/T96.1 HE12 WASHER 12 4

3 GB/T5783 122 M12X 25 BOLT M12x25 4

4 | LG6360. 25. 03 ET R BRACE ROD ASS'Y 1

5 | GB/T91 FO4E1.6X20 COTTER PIN 1.6x20 2

6 | GB/T97.1 HE8 WASHER 8 4

7 GB/T5783 1252 M8 X 16 BOLT M8x16 4

8 | LG6360. 25. 02 TEHE= TOOL KIT COVER 1

9 GB/T6170 Y25 M6 NUT M6 4

10 | GB/T97.1 HE6 WASHER 6 4

11 | GB/T93 HE6 WASHER 6 4

12 | NBS504B Wk DOOR LOCK 1

13 | LG6360. 14. 03-01 A B ANTI-SLIP PLATE 2
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62 EREM 1

COVER BOARD ASS'Y 1

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6360. 14. 03-02 ET DECORATIVE PLATE 1
2 | GB/T96.1 HE12 WASHER 12 17
3 GB/T5783 1242 M12X 25 BOLT M12x25 34
4 LG6230. 03-01 e CONNECTOR 2
5 | GB/T6172.1 125 M12 NUT M12 2
6 | GB/T97.1 HE12 WASHER 12 16
7 LG6360. 14. 03. 05 FIESLT FRONT COVER PLATE 1
8 | LG6360. 14.03.04 HETR RIGHT COVER BOARD, REAR 1
9 LG6360. 14. 03. 06 BRI RIGHT COVER BOARD, FRONT 1
10 | LG6360. 14. 03. 03 R MIDDLE COVER BOARD 1
11 | GB/T5287 HE12 WASHER 12 1
12 | LG6360. 14. 03. 02 W BFE L =R UPPER COVER BOARD, 1
HYDAULIC OIL TANK
13 | LG6360. 14. 03. 01 L IRTIHR LEFT COVER BOARD, REAR 1
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63 EHSM 1
COVER BOARD ASS'Y I
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63 EMWEM I

COVER BOARD ASS'Y 11
1 LG6360. 14-01 FH#E REAR TORSIONAL SPRING 1
2 | GB/T5783 122 M12X 25 BOLT M12x25 34
3 | GB/T97.1 HE12 WASHER 12 16
4 | LG6360. 14-02 [E1R PRESS PLATE 1
5 LG6360. 14. 03. 04 HETR RIGHT COVER BOARD, REAR 1
6 | LG6360.14-03 BIE FRONT TORSIONAL SPRING 1

CDM6365H
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64 ZZREM |
BRACKET ASS'Y 1
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64 XZREAK |

BRACKET ASS'Y 1

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6360. 14.01. 12 BETE R RIGHT BRACKET ASS'Y, FRONT 1
2 | GB/T97.1 HE12 WASHER 12 62
3 GB/T5783 1242 M12X 25 BOLT M12x25 65
4 | LG6360.14.01.13 BRI RER LEFT BRACKET, FRONT 1
5 LG6360. 14.01. 11 Fi EERA TSR RIGHT BRACKET, MAIN 1
PUMP UPPER COVER
6 | LG6360.14.01.18 RS R POST, MIDDLE BRACKET 1
7 LG6360. 14. 01. 03 PR MIDDLE BRACKET ASS'Y 1
8 LG6360. 14.01. 10 HRER RIGHT BRACKET, MIDDLE 1
9 | GB/T96.1 HE12 WASHER 12 3
10 | LG6360. 14.01. 09 BAHRTERERK RIGHT BRACKET ASS'Y, 1
MIDDLE
11 | GB/T6170 26 M10 NUT M10 4
12 | LG6230. 14.01.02. 02 PRAIARET STOP SCREW 4
13 | LG6360. 14. 01-02 ETA% RIGHT BRACKET, LOWER 1
14 | LG6360. 14. 01-03 Faglny::E-3 RIGHT BRACKET, UPPER 1
15 | LG6360. 14.01.08 ARIEEK RIGHT BRACKET ASS'Y, 1
REAR
16 | LG6360. 14.01. 07 HEZHR RIGHT SUPPORT, REAR 1
17 | LG6360. 14.01. 06 AREREM RIGHT BRACKET ASS'Y, REAR 1
18 | LG6360. 14.01. 11 =5 REAR SUPPORT 3
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65 ZZREM 1
BRACKET ASS'Y II
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SZERER
BRACKET ASS'Y I

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6360. 14. 01. 04 ERIEREK LEFT BRACKET ASS'Y, REAR 1
2 | GB/T97.1 HE12 WASHER 12 62
3 GB/T5783 1242 M12X 25 BOLT M12x25 65
4 LG6360. 14.01. 11 IZE:AE REAR SUPPORT 3
5 | LG6360. 14.01.05 ERHEREK LEFT BRACKET ASS'Y, REAR 1
6 | LG6360.14.01.02 EHRTERERK LEFT BRACKET ASS'Y, MIDDLE 1
7 | GB/T6170 26 M10 NUT M10 4
8 LG6230. 14.01. 02. 02 PRUZURET STOP SCREW 4
9 | LG6360. 14.01.03 HEREH MIDDLE BRACKET ASS'Y 1
10 | LG6360.14.01.15 BER=ERRR REAR BAFFLE, CAB 1
11 | LG6360. 14.01. 01 ERISZBRERK LEFT BRACKET ASS'Y, FRONT 1
12 | LG6360.14.01.17 EEf% LEFT BRACKET, UPPER 1
13 | LG6360. 14. 01-01 ETRE LEFT BRACKET, LOWER 1
CDM6365H 142



66 ZZRB M 111
BRACKET ASS'Y III
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66 ZREAL I
BRACKET ASS'Y III
1 GB/T97. 1 HE10 WASHER 10 4
2 | GB/T5783 122 M10X 20 BOLT M10x20 4
3 | LG6360.14.01.16 it LOCK PLATE 2

CDM6365H
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67 TIERZ |
AIR CONDITIONER SYSTEM 1

1 077450-0900 Haf 5 Bk a8 SOLAR-SENSITIVE SENSOR 1

2 146570-3830 = I E R CONTROL PANEL 1 11077
3 GB/T6560 B BUEET M4 X 14 SELF-TAPPING SCREW M4x14 4

4 | GB/T848 B4 WASHER 4 4

5 | CDM6210. 21A. 02. 03 RIS 52 FRONT BRACKET 1

6 | SG443200-7194 BT AIR CONDITIONER 1 11077
7 | 208-53-12120 = REAR AIR PIPE 1

8 | 056800-3060 4 822 RELAY 2 1

9 | 056700-8170 KBS 1 RELAY 1 1

10 | GB/T5783 BZHE N8 X 35 BOLT M8x35 6

11 | GB/T97. 1 HES WASHER 8 20

12 | GB/T5783 B2#2 M10X 25 BOLT M10x25 8

13 | GB/T97.1 HE10 WASHER 10 8

14 | GB/T5782 122 M8 X 80 BOLT M8x80 4

15 | SG447160-3350 [EGEAE A COMPRESSOR ASS'Y 1 11077
16 | LG6360.08.01. 01 45 COMPRESSOR SUPPORT 1

17 | LG6210-TS 00100 04 REE R IDLER CUSHION ASS'Y 1

18 | 6690 =A% V-BELT 1

19 | SG447810-0130 TERER K LIQUID TANK ASS'Y 1

20 | SG047890-8350 RS LR LIQUID TANK SUPPORT 1

21 | CDM6210. 21A.01. 01 XL LEFT SUPPORT 1

22 | CDM6210. 21. 03 [RESEES HINGED CONNECTOR 2

23 | ZR0O0600 K i WATER VALVE 2

24 | CDM6210.21-02 ] WASHER 4

25 | CDM6210. 21-04 iRk TRANSITION CONNECTOR 2

26 | LG6360. 08. 02. 01 axz RIGHT SUPPORT 1

27 ZE =i I E L4000 HOT WATER PIPE, AIR 2

CONDITIONER L4000
28 | GOH1625 +§iE P 16-25 CLAMP ®16-25 4
29 | SG146310-1780 HikET WATER OUTLET PIPE 1 1
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AIR CONDITIONER SYSTEM 11
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68 ZTiARLE Il
AIR CONDITIONER SYSTEM 1I

1 LG6360. 08. 03 EHREER LINES SUPPORT 1

2 | GB/T5783 122 M12X 25 BOLT M12x25 2

3 | GB/T97.1 HE12 WASHER 12 2

4 | CDM6210.21A.02. 04 e SUPPORT 1

5 | CDM6210. 21A. 02. 01 A5 LEFT SUPPORT 1

6 | CDM6210. 21A. 02-01 IERE EXTERNAL AIR PIPE 1

7 014300-5090 ISR EXTERNAL AIR CLEANER 1

8 GB/T5783 BZHE N8 X 25 BOLT M8x25 10

9 | GB/T97.1 B8 WASHER 8 20

10 | 014520-0890 ASLERR INTERNAL AIR CLEANER 1

11 | CDM6210. 21A. 02-03 ER 7 COVER BOARD 1

12 | SG245280-0880 B K& AIR DUCT, FOOT 1

13 | CDM6210. 21A. 02-02 aRE RIGHT AIR PIPE 1

14 | CDM6210. 21A. 02. 02 BN RIGHT SUPPORT 1

15 | PCD221-21/20 EF21-21 PIPE CLAMP 21-21 2

16 | PCD232-32/20 & +32-32 PIPE CLAMP 32-32 3

17 | SG5-445350-020 R S5k L3650 AIR SUCTION HOSE L3650 1

18 | SG5-445210-010 WIRERE (FEAHFFX) | LIQUID HOSE (WITH 1

L6000 PRESSURE SWITCH) L6000

19 | SG5-445230-020 HESEE L3100 EXHAUST HOSE L3100 1

20 | SG447750-6180 o239 CONDENSER ASS'Y 1 11077
21 | SG445130-5990 RIRERE LIQUID HOSE 1
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69 HBESHR4% |

ELECTRICAL SYSTEM 1

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 AC2/2000 HTHITER THROTTLE PERFORMER 1 02293
2 | GB/T70.1 M7 FAEEET M8 X 35 HEXAGON SCREW M8x35 2
3 | GB/T97.1 HE8 WASHER 8 2
4 | XD206 P31 95 WINDOW WASHER ASS'Y 1
5 GB/T70.1 A7 AU T M6 X 25 HEXAGON SCREW M6x25 2
6 | GB/T97.1 HE6 WASHER 6 2
7 | 323-805-001-004N HRE SRR S R B R HYDRAULIC OIL 1
TEMPERATURE SENSOR
8 | R902603033 FREHIRER MAIN PUMP PRESSURE 2 | 03016
SENSOR
9 340-804-007-004C SEIR{L R AR SPEED SENSOR 1
10 | 323-805-001-004N RAERE RS COOLANT TEMPERATURE 1
SENSOR
11 | LG6360. 07A. 01. 08 LR PREHEAT WIRING 1
HARNESS
12 | 230-112-005-005C HWUHBEDIREF X ENGINE OIL PRESSURE 1
ALARM SWITCH
13 | LG6360.07. 03 EAHLER ENGINE WIRING HARNESS 1
14 | LG6360. 07A. 01. 01A EH%R CAR BODY WIRING 1 04022
HARNESS
15 | R900014524 FRENFR MAIN VALVE PRESSURE 1 02046
SWITCH
16 | R902603871 RIERENERER PILOT PRESSURE SENSOR, PUMP 1
17 | R902603871 R2ETRIE NI RER PILOT PRESSURE SENSOR, PUMP 2 1
18 | R902603871 MBTHAESEHEHE | BOOM DOWNWARD PILOT 1
PRESSURE SENSOR
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70 BERZE I
ELECTRICAL SYSTEM 1I
1 LG6360. 07A. 01. 01A EHHR CAR BODY WIRING 1 04022
HARNESS

2 | 01888 R R Rk 2R FUEL LEVEL SENSOR 1 02294

3 Y-204 FEIELT PLATFORM WORK LAMP 1 (24V 70W)
4 | 3CA 004 811-031 N INSY HORN ASS'Y 1 02292

5 3CA 004 811-021 R MR LS B HORN ASS'Y 1 02292

6 GB/T5783 1242 M12X 25 BOLT M12x25 2

7 | GB/T97.1 HE12 WASHER 12 2

8 | 20Y0625310 BB ITAEAT BOOM WORK LAMP 1 (24V 70W)
9 | LG6360.07A.01.07 MELR BOOM WIRING HARNESS 1
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71 BRAR%G% 1

ELECTRICAL SYSTEM III

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 TK-B30 &%l RADIO 1
2 LG6360. 07. 01. 02 BR=ELR CAB WIRING HARNESS 1
3 3700950 ek CLIP 20
4 | GB/T5783 242 M8 X 20 BOLT M8x20 60
5 | GB/T97. 1 HES8 WASHER 8 60
6 LG6360. 07. 01. 06 A% R AIR CONDITIONER WIRING 1
HARNESS
7 LG6360. 07. 01. 05 YRR RELAY WIRING HARNESS 1
8 LG6360. 07. 01. 04 TR 2R FUSE WIRING HARNESS 1
9 3700940 ek CLIP 20
10 | 3700920 ek CLIP 20
11 | R902091119 A MASTER CONTROLLER 1 02046
12 | DKB-SZ2 EeE kb WINDOW WIPER 1
CONTROLLER
13 | LG6360. 07.01. 03 BRBER MONITOR WIRING 1
HARNESS
14 | 894402-5000 SARLFF K START SWITCH 1
15 | ADN-012-0551V IR ALEE THROTTLE POTENTIAL 1
DEVICE
16 HITBAIEER THROTTLE DIAL COVER 1
17 | 8EZ 008 021-011 eV LIGHTER 1
18 | DCOB LR A9 DRIVE MECHANISM ASS'Y 1
19 | YZLG21T-00017 RREBRE MONITOR COVER 1
20 | GB/T70.2 A7 T B K12ET M6 X 20 | HEXAGON SCREW M6x20 2
21 | GB/T70.2 A7 E R KIZET M5 X 12 | HEXAGON SCREW M5x12 3
22 | R902109513 BREs MONITOR 1 02046
23 | SD-D36. XN rgail THROTTLE DIAL 1
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72 HERE NV

ELECTRICAL SYSTEM IV

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 LG6360. 07. 01. 14 BBk STARTER EARTHING 1
CABLE
2 | LG6360.07.01.14 BN IEERE ENGINE EARTHING CABLE 1
3 LG6360. 07.01. 11 BHEMIEEESR BATTERY CONNECTION 1
CABLE
4 LG6360.07.01. 13 BHMmE%L% BATTERY EARTHING CABLE 1
5 LG6360. 07.01. 12 B, BIRFXEZL | BATTERY SWITCH 1
CONNECTION CABLE
6 (3916302) 120-114751 | BahkE 28 START RELAY 2 11076
7 GB/T818 BZET M6 X 14 SCREW M6x14 4
8 | GB/T818 HE6 WASHER 6 4
9 LG6360. 07A. 01. 09 Rt — T ek BB R 4R R BATTERY-PREHEAT RELAY 1
WIRING HARNESS
10 | LG6360.07.01.10 BEES%R START WIRING HARNESS 1
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73 HHMREE |
NAMEPLATE RECOGNITION I

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 CDM6235. 22-11 ZERIR WARNING MARK 1
2 | CDM6235. 22-01 MERFHRIR— EFFICIENCY MARK 1 1
3 LG6360. 22A-03 63603 EFRIRZ 6360 EFFICIENCY MARK 2 1
4 | CDM6235.22-18 EERRIR WARNING MARK 1
5 CDM6235. 22-24 $hhE NAMEPLATE 1
6 | LG6230. 22A-30A FRiR LIFTING MARK 4
7 | LG6230. 22A-29 EERRIR WARNING MARK 2
8 | CDM6235.22-08 EEHRR CAUTION MARK 1
9 CDM6235. 22-07 RN WARNING MARK 1
10 | LG6230. 22A-14 BRIEET OPERATION INSTRUCTION 1
11 | LG6230. 22A-08 EERRIR WARNING MARK 1
12 | LG6230. 22A-09 EERRIR WARNING MARK 1
13 | CDM6235. 22-06 EERRIR WARNING MARK 1
14 | CDM6235. 22-05 EERRIR WARNING MARK 1
15 | CDM6235. 22-09 el AR MODE SELECTION 1
16 | GB/T12618. 1 S IPET M4 X 10 SELF-PLUGGING RIVET 4
M4x10
17 | CDM6365. 22-07 RS MARK 1
18 | CDM6365. 22-04 FERRE CAUTION MARK 1
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74 pRERERE 1

NAMEPLATE RECOGNITION II

Fs K= 2R PART NAME HE | K5 #iE
NO. CODE QTY | S.C NOTE
1 CDM6235. 22-13 FERRR CAUTION MARK 1
2 | LG6230. 22A-37 a0 WARNING MARK 1
3 | LG6230. 22A-36 EERRIR WARNING MARK 1
4 | LG6230. 22A-34 EERRIR WARNING MARK 2
5 | CDM6235.22-15 EERRIR WARNING MARK 2
6 | CDM6235.22-14 EEHRR CAUTION MARK 1
7 | CDM6235. 22-16 EERRIR WARNING MARK 1
8 CDM6235. 22-17 RN WARNING MARK 1
9 | LG6230.22A-38 EERRIR WARNING MARK 1
10 | LG6230. 22A-39 FRiR MARK 1
11 | CDM6235. 22-10 EERRIR WARNING MARK 1
12 | LG6230. 22A-27 B ZEHET|FRIR TRACTION MARK FOR 1
ENTIRE CAR
13 | CDM6235. 22-27 g T WARNING MARK 1
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75 RRERERE
NAMEPLATE RECOGNITION III
1 CDM6365. 22-01 L= PNGT N LOGO, BOOM 2
2 CDM6365. 22-03 AR ER LUBRICATING DIAGRAM 1
3 | cDM6365. 22-02 BE MODEL 2
4 | LG6360. 22A-06 63603 FE EFRIR= 6360 EFFICIENCY MARK 3 1
5 | CDM6235. 22-04 HMEERIR 2 EFFICIENCY MARK 2 1
6 | LG6230.22A-18 fEARIR DANGER MARK 2
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76 tHhERERE IV

NAMEPLATE RECOGNITION IV

Fs K= E R PART NAME HE | K5 #iE

NO. CODE QTY | S.C NOTE
1 LG6230. 22A-22 WA FRIR ESCAPE MARK 1
2 | CDM6235.22-20 FERRIR CAUTION MARK 1
3 | LG6230. 22A-19 BRI DANGER MARK 2
4 | CDM6235.22-19 EERRIR WARNING MARK 1
5 | LG6230. 22A-23 [VEPNEE T LOGO, COUNTER WEIGHT 1
6 | LG6230.22A-25 FHERRIR REFLECTOR MARK 2
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